# **Evaluation of Bridge Rail Systems to Confirm AASHTO MASH Compliance**

# **Appendices A–H**

Appendices A–H are supplemental to NCHRP Research Report 1024: Evaluation of Bridge Rail Systems to Confirm AASHTO MASH Compliance (NCHRP Project 22-35). The full report can be found by searching for the report title on the National Academies Press website (nap.nationalacademies.org).

Appendix A: FHWA Open Letter Appendix B: Preliminary Evaluation of AASHTO Geometrics Appendix C: Detailed Evaluation of the Kansas Corral 32-In. without Curb Appendix D: Details of Bridge Rails Appendix E: Supporting Certification Documents Appendix F: MASH-2016 Test 3-10 on NCHRP Bridge Rail on Deck Appendix G: MASH-2016 Test 3-10 on NCHRP Bridge Rail on Curb Appendix H: NCHRP Project 20-07 Marginal Bridge Rail

The National Cooperative Highway Research Program (NCHRP) is sponsored by the individual state departments of transportation of the American Association of State Highway and Transportation Officials. NCHRP is administered by the Transportation Research Board (TRB), part of the National Academies of Sciences, Engineering, and Medicine, under a cooperative agreement with the Federal Highway Administration (FHWA). Any opinions and conclusions expressed or implied in resulting research products are those of the individuals and organizations who performed the research and are not necessarily those of TRB; the National Academies of Sciences, Engineering, and Medicine; the FHWA; or NCHRP sponsors.

### **APPENDIX A**

# FHWA OPEN LETTER



May 26, 2017

An open letter to all in the highway safety hardware and roadside design community:

The Federal Highway Administration (FHWA) is improving its process for issuing Federal-aid eligibility letters for roadside safety hardware systems. The FHWA's Federal-aid eligibility letters are provided as a service to the States and are not a requirement for roadside safety hardware to be eligible for Federal-aid reimbursement. This change focuses the FHWA on analyzing the materials submitted for review, rather than addressing the types of crash tests that should be submitted, as the latter are detennined by the American Association of State Highway and Transportation Officials (AASHTO) Manual for Assessing Roadside Safety Hardware (MASH).

This letter serves to notify you that PHVVA is implementing immediate process changes as described in this letter.

Effective immediately, FHWA is implementing the following changes on how requests for Federal-aid eligibility letters for roadside safety hardware systems are accepted:

- 1. Moving forward, in order for manufacturers and States to qualify for a FHWA Federal-aid eligibility letter, all roadside hardware devices must complete the full suite of recommended tests as described in AASHTO MASH. This applies to:
  - a. all devices currently in the FHWA queue that have not received an eligibility letter by the effective date of this letter and,
  - b. retroactively to requests received after January 1, 2016.

Manufacturers and States that received an eligibility letter under AASHTO 's MASH standards and did not run the full suite of tests will be required to run the remaining tests in order to retain the Federal-aid eligibility letter. The FHWA has contacted the affected manufacturers. These affected parties have up to one year, from the date of this letter, to run the balance of crash tests and -re-submit their request for an eligibility letter. A written request, including crash test results from an accredited laboratory, must be submitted to FHWA within one year,

The retroactive date of January 1, 2016, corresponds to the official implementation date balloted by AASHTO and the date FHWA began issuing Federal-aid eligibility letters using standards from AASHTO 's MASH only, i.e., when FHWA ceased issuing eligibility letters using National Cooperative Highway Research Program (NCHRP) Report 350 guidance.

FHWA will no longer provide Federal-aid eligibility letters for modifications made to an AASHTO MASH-crash tested device. Manufacturers who have submitted requests for eligibility letters based on modifications have been notified.

These changes are based on several important factors. The transition from guidance in the NCHRP Report 350 to standards in the AASHTO MASH continues per the FHWA- AASHTO Implementation Agreement balloted by AASHTO. Since its official launch, questions about the AASHTO MASH criteria have been identified by a range of stakeholders. Until such time these questions are answered and the transportation community has more experience with AASHTO MASH requirements, FHWA will require manufacturers and States to run all AASHTO MASH recommended crash tests in order to qualify for a FHWA Federal-aid eligibility letter.

This is a prudent action to support highway safety for the traveling public. This opportunity for improvement and consistency was noted in the Government Accountability Office's (GAO) final report dated June 2016, "Highway Safety: More Robust DOT Oversight of Guardrails and Other Roadside Hardware Could Further Enhance Safety, " GAD-16-575 and Evaluation of the Roadside Safety Hardware Process – Prepared for the FHWA's Office of Policy by the John A. Volpe National Transportation Systems Center.

The changes promote efficiency of Federal resources while advancing our Federal role to support public safety and ensuring that decision-making is at the State and local level.

The FHWA will address the initial "entry" of a device into the possibility for Federal-aid reimbursement, through examining crash testing, but the final decisions on selection and modifications to devices will be at the State and local level.

States and manufacturers will now have an outstanding opportunity to collaborate and deploy manufacturers' innovative modifications in a timely manner and/or respond to State-specific needs requiring significant and non-significant modifications - without the need of another Federal-aid eligibility letter from FHWA.

# **APPENDIX B**

# PRELIMINARY EVALUATION OF AASHTO GEOMETRICS

#### **KEY DIMENSIONS OF BRIDGE RAIL SYSTEMS**

With this information gathered for the various dimensions, the configurations for the bridge rail systems were determined. In order to distinguish the various bridge rail configurations, the following naming convention was used:

- CPB-SP = Concrete Post-and-Beam Snag Potential
- CPB-PS = Concrete Post-and-Beam Post Setback
- MPBD-SP = Metal Post-and-Beam Deck-Mounted Snag Potential
- MPBD-PS = Metal Post-and-Beam Deck-Mounted Post Setback
- MPBC-SP = Metal Post-and-Beam Curb-Mounted Snag Potential
- MPBC-PS = Metal Post-and-Beam Curb-Mounted Post Setback
- MPBP-SP = Metal Post-and-Beam Parapet-Mounted Snag Potential
- MPBP-PS = Metal Post-and-Beam Parapet-Mounted Post Setback

Table B.1 shows the concrete post-and-beam systems that were used to evaluate the snag potential figure geometric relationships, and Table B.2 shows the concrete post-and-beam systems that were used to evaluate the post setback figure geometric relationships.

#### Table B.1. Concrete post-and-beam systems evaluated for snag potential cases.

	Snag Pot	ential Case	S								
	Post Setback Distance (in.)	PostVerticalSetbackClearDistanceOpening(in.)(in.)		Height (in.)							
CPB-SP-System01	1.25	13	0.606	33							
CPB-SP-System02         2         13         0.552         29											
CPB-SP-System03         3         13         0.552         29											
CPB-SP-System04	4.25	13	0.552	29							
CPB-SP-System05	4.75	14	0.517	29							
CPB-SP-System06	5.25	15	0.483	29							
CPB-SP-System07	6	15	0.483	29							
CPB-SP-System08	1.25	10.75	0.629	29							
CPB-SP-System09	2	11.25	0.612	29							
CPB-SP-System10	3	12	0.586	29							
CPB-SP-System11	4.25	12	0.586	29							
CPB-SP-System12	4.75	12	0.586	29							
CPB-SP-System13	5.25	12	0.586	29							
CPB-SP-System14	6	12	0.586	29							

	Post Set	back Cases	5	
	Post Setback Distance (in.)	Vertical Clear Opening (in.)	Ratio of Contact Width to Height	Height (in.)
CPB-PS-System01	1.25	13	0.606	33
CPB-PS-System02	2	13	0.552	29
CPB-PS-System03	2.5	13	0.552	29
CPB-PS-System04	3	13	0.552	29
CPB-PS-System05	3.5	13	0.552	29
CPB-PS-System06	4	13	0.552	29
CPB-PS-System07	2.5	6.5	0.803	33
CPB-PS-System08	3	9	0.727	33
CPB-PS-System09	3.5	11	0.667	33
CPB-PS-System10	4	11.5	0.603	29
CPB-PS-System11	4.5	13	0.552	29
CPB-PS-System12	5	14.5	0.500	29

Table B.2. Concrete post-and-beam systems evaluated for post setback cases.

Table B.3 shows the deck-mounted metal post-and-beam systems that were used to evaluate the snag potential figure geometric relationships, and Table B.4 shows the deck-mounted metal post-and-beam systems that were used to evaluate the post setback figure geometric relationships.

			Sna	g Potenti	al Cases			
	Post Setback Distance (in.)	Total Clear Opening (in.)	First Vertical Clear Opening (in.)	Second Vertical Clear Opening (in.)	First Rail Size	Second Rail Size	Ratio of Contact Width to Height	Height (in.)
MPBD-SP- System01	3	18	13	5	HSS6x3x1/4	HSS6x3x1/4	0.400	30
MPBD-SP- System02	4	21	13	8	HSS5x4x1/4	HSS5x4x1/4	0.323	31
MPBD-SP- System03	4.5	21	13.5	7.5	HSS4x4.5x1.4	HSS5x4.5x1/4	0.300	30
MPBD-SP- System04	5	23	14.5	8.5	HSS4x5x1/4	HSS4x5x1/4 HSS5x5x1/4		32
MPBD-SP- System05	6	22	15	7	HSS4x6x1/4	HSS4x6x1/4	0.267	30
MPBD-SP- System06	7	23	15	8	HSS4x7x1/4	HSS4x7x1/4	0.258	31
MPBD-SP- System07	3	18	12	6	HSS6x3x1/4	HSS6x3x1/4	0.400	30
MPBD-SP- System08	4	21	12	9	HSS5x4x1/4	HSS5x4x1/4	0.323	31
MPBD-SP- System09	4.5	21	12	9	HSS4x4.5x1.4	HSS5x4.5x1/4	0.300	30
MPBD-SP- System10	5	23	12	11	HSS4x5x1/4	HSS5x5x1/4	0.281	32
MPBD-SP- System11	6	22	12	10	HSS4x6x1/4	HSS4x6x1/4	0.267	30
MPBD-SP- System12	7	23	12	11	HSS4x7x1/4	HSS4x7x1/4	0.258	31

Table B.3. Deck-mounted metal post-and-beam systems evaluated for snag potential cases.

			Pos	st Setbac	k Cases			
	Post Setback Distance (in.)	Total Clear Opening (in.)	First Vertical Clear Opening (in.)	Second Vertical Clear Opening (in.)	First Rail Size	Second Rail Size	Ratio of Contact Width to Height	Height (in.)
MPBD-PS-	3	18	13	5	HSS6x3x1/4	HSS6x3x1/4	0.400	30
System01						-		
System02	4	21	13	8	HSS5x4x1/4	HSS5x4x1/4	0.323	31
MPBD-PS- System03	4.5	21	13.5	7.5	HSS4x4.5x1.4	HSS5x4.5x1/4	0.300	30
MPBD-PS- System04	5	23	14.5	8.5	HSS4x5x1/4	HSS5x5x1/4	0.281	32
MPBD-PS- System05	6	22	15	7	HSS4x6x1/4	HSS4x6x1/4	0.267	30
MPBD-PS- System06	7	23	15	8	HSS4x7x1/4	HSS4x7x1/4	0.258	31
MPBD-PS- System07	3	8	4	4	HSS11x3x1/4	HSS11x3x1/4	0.733	30
MPBD-PS- System08	4	12	6	6	HSS9x4x1/4	HSS9x4x1/4	0.600	30
MPBD-PS- System09	4.5	14	7	7	HSS8x4.5x1/4	HSS9x4.5x1/4	0.548	31
MPBD-PS- System10	5	15	8	7	HSS7x5x1/4	HSS8x5x1/4	0.500	30
MPBD-PS- System11	6	16	8	8	HSS7x6x1/4	HSS7x6x1/4	0.467	30
MPBD-PS- System 12	7	17	9	8	HSS6x7x1/4	HSS7x7x1/4	0.433	30

### Table B.4. Deck-mounted metal post-and-beam systems evaluated for post setback cases.

Table B.5 shows the curb-mounted metal post-and-beam systems that were used to evaluate the snag potential figure geometric relationships, and Table B.6 shows the curb-mounted metal post-and-beam systems that were used to evaluate the post setback figure geometric relationships.

ſ

			Snag	g Potentia	al Cases			
	Post Setback Distance (in.)	Total Clear Opening (in.)	First Vertical Clear Opening (in.)	Second Vertical Clear Opening (in.)	First Rail Size	Second Rail Size	Ratio of Contact Width to Height	Height (in.)
MPBC-SP- System01	3	18	13	5	HSS3x3x1/4	HSS3x3x1/4	0.400	30
MPBC-SP- System02	4	21	13	8	HSS2x4x1/4	HSS2x4x1/4	0.323	31
MPBC-SP- System03	5	23	14.5	8.5	HSS2x5x1/4	HSS2x5x1/4	0.303	33
MPBC-SP- System04	6	22	15	7	HSS2x6x1/4	HSS2x6x1/4	0.313	32
MPBC-SP- System05	7	23	15	8	HSS2x7x1/4	HSS2x7x1/4	0.303	33
MPBC-SP- System06	8	23	15	8	HSS2x8x1/4	HSS2x8x1/4	0.303	33
MPBC-SP- System07	3	18	12	6	HSS3x3x1/4	HSS3x3x1/4	0.400	30
MPBC-SP- System08	4	21	12	9	HSS2x4x1/4	HSS2x4x1/4	0.323	31
MPBC-SP- System09	5	23	12	11	HSS2x5x1/4	HSS2x5x1/4	0.303	33
MPBC-SP- System10	6	22	12	10	HSS2x6x1/4	HSS2x6x1/4	0.313	32
MPBC-SP- System11	7	23	12	11	HSS2x7x1/4	HSS2x7x1/4	0.303	33
MPBC-SP- System12	8	23	12	11	HSS2x8x1/4	HSS2x8x1/4	0.303	33

#### Table B.5. Curb-mounted metal post-and-beam systems evaluated for snag potential cases.

٦

			Pos	t Setback	c Cases			
	Post Setback Distance (in.)	Total Clear Opening (in.)	First Vertical Clear Opening (in.)	Second Vertical Clear Opening (in.)	First Rail Size	Second Rail Size	Ratio of Contact Width to Height	Height (in.)
MPBC-PS- System01	3	18	13	5	HSS3x3x1/4	HSS3x3x1/4	0.400	30
MPBC-PS- System02	4	21	13	8	HSS2x4x1/4	HSS2x4x1/4	0.323	31
MPBC-PS- System03	5	26	14.5	11.5	HSS2x5x1/4	HSS2x5x1/4	0.278	36
MPBC-PS- System04	6	27	15	12	HSS2x6x1/4	HSS2x6x1/4	0.270	37
MPBC-PS- System05	7	28	15	13	HSS2x7x1/4	HSS2x7x1/4	0.263	38
MPBC-PS- System06	8	29	15	14	HSS2x8x1/4	HSS2x8x1/4	0.256	39
MPBC-PS- System07	3	8	4	4	HSS8x3x1/4	HSS8x3x1/4	0.733	30
MPBC-PS- System08	4	12	6	6	HSS6x4x1/4	HSS6x4x1/4	0.600	30
MPBC-PS- System09	5	15	8	7	HSS4x5x1/4	HSS5x5x1/4	0.500	30
MPBC-PS- System10	6	16	8	8	HSS4x6x1/4	HSS4x6x1/4	0.467	30
MPBC-PS- System11	7	17	9	8	HSS3x7x1/4	HSS4x7x1/4	0.433	30
MPBC-PS- System12	8	17	9	8	HSS3x8x1/4	HSS4x8x1/4	0.433	30

Table B.6. Curb-mounted metal post-and-beam systems evaluated for post setback cases.

Table B.7 shows the parapet-mounted metal post-and-beam systems that were used to evaluate the snag potential figure geometric relationships, and Table B.8 shows the parapet-mounted metal post-and-beam systems that were used to evaluate the post setback figure geometric relationships.

			Snag	Potentia	Cases			
	Post Setback Distance (in.)	Total Clear Opening (in.)	First Vertical Clear Opening (in.)	Second Vertical Clear Opening (in.)	First Rail Size	Second Rail Size	Ratio of Contact Width to Height	Height (in.)
MPBP-SP- System01	3	13	13	-	HSS2x3x1/4	-	0.606	33
MPBP-SP- System02	4	13	13	-	HSS2x4x1/4	-	0.606	33
MPBP-SP- System03	5	14.5	14.5	-	HSS2x5x1/4	-	0.580	34.5
MPBP-SP- System04	6	15	15	-	HSS2x6x1/4	-	0.571	35
MPBP-SP- System05	7	15	15	-	HSS2x7x1/4	-	0.571	35
MPBP-SP- System06	8	15	15	-	HSS2x8x1/4	-	0.571	35
MPBP-SP- System07	3	12	12	-	HSS2x3x1/4	-	0.625	32
MPBP-SP- System08	4	12	12	-	HSS2x4x1/4	-	0.625	32
MPBP-SP- System09	5	12	12	-	HSS2x5x1/4	-	0.625	32
MPBP-SP- System10	6	12	12	-	HSS2x6x1/4	-	0.625	32
MPBP-SP- System11	7	12	12	-	HSS2x7x1/4	-	0.625	32
MPBP-SP- System12	8	12	12	-	HSS2x8x1/4	-	0.625	32

 Table B.7. Parapet-mounted metal post-and-beam systems evaluated for snag potential

 cases

			Post Set	back Pote	ential Cases			
	Post Setback Distance (in.)	Total Clear Opening (in.)	First Vertical Clear Opening (in.)	Second Vertical Clear Opening (in.)	First Rail Size	Second Rail Size	Ratio of Contact Width to Height	Height (in.)
MPBP-PS- System01	2	20	10	10	HSS2x2x1/4	HSS2x2x1/4	0.524	42
MPBP-PS- System02	3	26	13	13	HSS2x3x1/4	HSS2x3x1/4	0.458	48
MPBP-PS- System03	4	26	13	13	HSS2x4x1/4	HSS2x4x1/4	0.458	48
MPBP-PS- System04	5	29	14.5	14.5	HSS2x5x1/4	HSS2x5x1/4	0.431	51
MPBP-PS- System05	6	30	15	15	HSS2x6x1/4	HSS2x6x1/4	0.423	52
MPBP-PS- System06	7	30	15	15	HSS2x7x1/4	HSS2x7x1/4	0.423	52
MPBP-PS- System07	3	13	7	6	HSS7x3x1/4	HSS8x3x1/4	0.717	46
MPBP-PS- System08	4	18	9	9	HSS5x4x1/4	HSS5x4x1/4	0.609	46
MPBP-PS- System09	5	23	12	11	HSS2x5x1/4	HSS3x5x1/4	0.500	46
MPBP-PS- System10	6	26	13	13	HSS2x6x1/4	HSS2x6x1/4	0.458	48
MPBP-PS- System11	7	28	14	14	HSS2x7x1/4	HSS2x7x1/4	0.440	50
MPBP-PS- System12	8	30	15	15	HSS2x8x1/4	HSS2x8x1/4	0.423	52

# Table B.8. Parapet-mounted metal post-and-beam systems evaluated for post setback cases.

#### **OCCUPANT RISK RESULTS**

Tables B.9–B.12 present the FE computer simulation results for the concrete post-andbeam systems.

Tables B.13–B.16 present the FE computer simulation results for the deck-mounted metal post-and-beam systems.

Tables B.17–B.20 present the FE computer simulation results for the curb-mounted metal post-and-beam systems.

Tables B.21–B.24 present the FE computer simulation results for the parapet-mounted metal post-and-beam systems.

	Post Setback	Vertical Clear	Ratio of Contact		OIV	(m/s)	RDA	(g's)	Pass OIV/RDA	Pass OIV/RDA
	Distance (in.)	Opening (in.)	Width to Height	Height(in.)	x-dir	y-dir	x-dir	y-dir	Max Limits?	Preferred Limits?
CPB-SP-System01	1.25	13	0.6061	33	9.3	-8.2	-8.0	10.3	Yes	No
CPB-SP-System02	2	13	0.5517	29	9.4	-8.2	-5.5	7.7	Yes	No
CPB-SP-System03	3	13	0.5517	29	9.1	-8.9	-4.7	6.0	Yes	No
CPB-SP-System04	4.25	13	0.5517	29	8.3	-9.0	-4.2	10.6	Yes	Yes
CPB-SP-System05	4.75	14	0.5172	29	10.2	-8.9	-7.4	-4.8	Yes	No
CPB-SP-System06	5.25	15	0.4828	29	11.1	-7.9	-3.7	3.5	Yes	No
CPB-SP-System07	6	15	0.4828	29	10.0	-8.5	-4.1	4.4	Yes	No
CPB-SP-System08	1.25	10.75	0.6293	29	8.1	-9.2	-3.2	9.5	Yes	No
CPB-SP-System09	2	11.25	0.6121	29	8.9	-9.0	-4.6	-3.7	Yes	Yes
CPB-SP-System10	3	12	0.5862	29	8.1	-9.2	-2.3	9.2	Yes	No
CPB-SP-System11	4.25	12	0.5862	29	8.1	-9.6	3.0	9.5	Yes	No
CPB-SP-System12	4.75	12	0.5862	29	8.6	-9.1	-2.7	9.4	Yes	No
CPB-SP-System13	5.25	12	0.5862	29	6.4	-9.5	-3.7	14.5	Yes	No
CPB-SP-System14	6	12	0.5862	29	7.0	-9.6	-2.6	14.4	Yes	No

Table B.9. Concrete post-and-beam results for snag potential cases (Test 3-10).

#### Table B.10. Concrete post-and-beam results for post setback cases (Test 3-10).

	Post Setback	Vertical Clear	Ratio of Contact		OIV	(m/s)	RDA	(g's)	Pass OIV/RDA	Pass OIV/RDA
	Distance (in.)	Opening (in.)	Width to Height	Height (In.)	x-dir	y-dir	x-dir	y-dir	Max Limits?	Preferred Limits?
CPB-PS-System01	1.25	13	0.6061	33	9.3	-8.2	-8.0	10.3	Yes	No
CPB-PS-System02	2	13	0.5517	29	9.4	-8.2	-5.5	7.7	Yes	No
CPB-PS-System03	2.5	13	0.5517	29	9.4	-8.3	-6.0	5.6	Yes	No
CPB-PS-System04	3	13	0.5517	29	9.1	-8.9	-4.7	6.0	Yes	No
CPB-PS-System05	3.5	13	0.5517	29	8.6	-9.0	-3.3	8.1	Yes	Yes
CPB-PS-System06	4	13	0.5517	29	8.6	-9.0	-3.8	7.7	Yes	Yes
CPB-PS-System07	2.5	6.5	0.8030	33	5.4	-9.8	-3.0	20.7	No	No
CPB-PS-System08	3	9	0.7273	33	5.8	-9.8	-2.8	16.9	Yes	No
CPB-PS-System09	3.5	11	0.6667	33	6.2	-9.6	-4.6	14.2	Yes	No
CPB-PS-System10	4	11.5	0.6034	29	7.3	-9.6	-2.9	13.2	Yes	No
CPB-PS-System11	4.5	13	0.5517	29	8.9	-9.2	-3.4	8.6	Yes	No
CPB-PS-System12	5	14.5	0.5000	29	9.4	-8.6	-4.9	3.8	Yes	No

	Post Setback	Vertical Clear	Ratio of Contact	Haight (in )	OIV	(m/s)	RDA	(g's)	Pass OIV/RDA	Pass OIV/RDA
	Distance (in.)	Opening (in.)	Width to Height	neigin (iii.)	x-dir	y-dir	x-dir	y-dir	Max Limits?	Preferred Limits?
CPB-SP-System01	1.25	13	0.6061	33	5.9	-7.5	-5.0	15.4	Yes	No
CPB-SP-System02	2	13	0.5517	29	5.4	-7.6	-5.3	12.5	Yes	Yes
CPB-SP-System03	3	13	0.5517	29	5.3	-7.6	-4.2	12.5	Yes	Yes
CPB-SP-System04	4.25	13	0.5517	29	5.2	-7.7	-5.6	12.5	Yes	Yes
CPB-SP-System05	4.75	14	0.5172	29	5.4	-7.6	-4.8	13.7	Yes	Yes
CPB-SP-System06	5.25	15	0.4828	29	5.4	-7.4	-7.2	11.4	Yes	Yes
CPB-SP-System07	6	15	0.4828	29	5.3	-7.5	-4.9	13.8	Yes	Yes
CPB-SP-System08	1.25	10.75	0.6293	29	5.0	-7.7	-5.1	16.6	Yes	No
CPB-SP-System09	2	11.25	0.6121	29	4.8	-7.5	4.7	14.7	Yes	Yes
CPB-SP-System10	3	12	0.5862	29	4.9	-7.5	-5.2	14.1	Yes	Yes
CPB-SP-System11	4.25	12	0.5862	29	4.9	-7.4	-4.4	14.8	Yes	Yes
CPB-SP-System12	4.75	12	0.5862	29	4.8	-7.5	4.6	15.6	Yes	No
CPB-SP-System13	5.25	12	0.5862	29	4.5	-7.4	-4.6	14.0	Yes	Yes
CPB-SP-System14	6	12	0.5862	29	4.5	-7.5	-5.2	15.3	Yes	No

Table B.11. Concrete post-and-beam results for snag potential cases (Test 3-11).

Table B.12. Concrete post-and-beam results for post setback cases (Test 3-11).

	Post Setback	Vertical Clear	Ratio of Contact	Hoight (in )	OIV	(m/s)	RDA	(g's)	Pass OIV/RDA	Pass OIV/RDA
	Distance (in.)	Opening (in.)	Width to Height	Height (In.)	x-dir	y-dir	x-dir	y-dir	Max Limits?	Preferred Limits?
CPB-PS-System01	1.25	13	0.6061	33	5.9	-7.5	-5.0	15.4	Yes	No
CPB-PS-System02	2	13	0.5517	29	5.4	-7.6	-5.3	12.5	Yes	Yes
CPB-PS-System03	2.5	13	0.5517	29	5.3	-7.6	-5.7	12.6	Yes	Yes
CPB-PS-System04	3	13	0.5517	29	5.3	-7.6	-4.2	12.5	Yes	Yes
CPB-PS-System05	3.5	13	0.5517	29	5.2	-7.6	-5.2	12.1	Yes	Yes
CPB-PS-System06	4	13	0.5517	29	5.1	-7.6	-6.5	13.1	Yes	Yes
CPB-PS-System07	2.5	6.5	0.8030	33	4.6	-7.5	4.3	17.2	Yes	No
CPB-PS-System08	3	9	0.7273	33	4.6	-7.5	-5.1	17.2	Yes	No
CPB-PS-System09	3.5	11	0.6667	33	4.9	-7.5	-4.6	16.4	Yes	No
CPB-PS-System10	4	11.5	0.6034	29	4.8	-7.5	5.8	15.8	Yes	No
CPB-PS-System11	4.5	13	0.5517	29	5.1	-7.7	-4.9	12.9	Yes	Yes
CPB-PS-System12	5	14.5	0.5000	29	5.5	-7.5	-4.8	12.5	Yes	Yes

	Post Setback	Total Clear	1st Vertical	2nd Vertical	Ratio of	Height	OIV	(m/s)	RDA	(g's)	Pass OIV/RDA	Pass OIV/RDA
	Distance (in.)	Opening (in.)	Clear Opening (in.)	Clear Opening (in.)	to Height	(in.)	x-dir	y-dir	x-dir	y-dir	Max Limits?	Preferred Limits?
MPBD-SP-System01	3	18	13	5	0.4000	30	8.3	-9.4	-7.7	12.0	Yes	No
MPBD-SP-System02	4	21	13	8	0.3226	31	7.7	-9.6	-6.0	12.8	Yes	No
MPBD-SP-System03	4.5	21	13.5	7.5	0.3000	30	7.1	-9.4	-3.6	11.7	Yes	No
MPBD-SP-System04	5	23	14.5	8.5	0.2813	32	9.3	-7.5	-12.4	22.7	No	No
MPBD-SP-System05	6	22	15	7	0.2667	30	9.0	-7.9	-10.3	15.9	Yes	No
MPBD-SP-System06	7	23	15	8	0.2581	31	8.2	-8.8	-8.0	7.9	Yes	Yes
MPBD-SP-System07	3	18	12	6	0.4000	30	6.3	-9.5	-4.5	14.6	Yes	No
MPBD-SP-System08	4	21	12	9	0.3226	31	6.8	-9.5	-3.1	14.3	Yes	No
MPBD-SP-System09	4.5	21	12	9	0.3000	30	7.0	-9.3	-3.2	13.1	Yes	No
MPBD-SP-System10	5	23	12	11	0.2813	32	7.1	-9.4	-3.8	14.0	Yes	No
MPBD-SP-System11	6	22	12	10	0.2667	30	6.9	-9.3	-3.2	12.3	Yes	No
MPBD-SP-System12	7	23	12	11	0.2581	31	6.9	-9.4	-4.9	13.2	Yes	No

 Table B.13. Deck-mounted metal post-and-beam results for snag potential cases (Test 3-10).

#### Table B.14. Deck-mounted metal post-and-beam results for post setback cases (Test 3-10).

	Post Setback	Total Clear	1st Vertical	2nd Vertical	Ratio of	Height	OIV	(m/s)	RDA	(g's)	Pass OIV/RDA	Pass OIV/RDA
	Distance (in.)	Opening (in.)	Clear Opening (in.)	Clear Opening (in.)	Contact Width to Height	(in.)	x-dir	y-dir	x-dir	y-dir	Max Limits?	Preferred Limits?
MPBD-PS-System01	3	18	13	5	0.4000	30	8.3	-9.4	-7.7	12.0	Yes	No
MPBD-PS-System02	4	21	13	8	0.3226	31	7.7	-9.6	-6.0	12.8	Yes	No
MPBD-PS-System03	4.5	21	13.5	7.5	0.3000	30	7.1	-9.4	-3.6	11.7	Yes	No
MPBD-PS-System04	5	23	14.5	8.5	0.2813	32	9.3	-7.5	-12.4	22.7	No	No
MPBD-PS-System05	6	22	15	7	0.2667	30	9.0	-7.9	-10.3	15.9	Yes	No
MPBD-PS-System06	7	23	15	8	0.2581	31	8.2	-8.8	-8.0	7.9	Yes	Yes
MPBD-PS-System07	3	8	4	4	0.7333	30	5.4	-9.7	-3.2	18.6	Yes	No
MPBD-PS-System08	4	12	6	6	0.6000	30	5.7	-9.6	-3.4	17.2	Yes	No
MPBD-PS-System09	4.5	14	7	7	0.5484	31	5.8	-9.7	-4.4	16.3	Yes	No
MPBD-PS-System10	5	15	8	7	0.5000	30	5.9	-9.6	-4.3	16.0	Yes	No
MPBD-PS-System11	6	16	8	8	0.4667	30	6.1	-9.6	-4.4	14.6	Yes	No
MPBD-PS-System12	7	17	9	8	0.4333	30	5.9	-9.6	-4.7	14.2	Yes	No

	Post Setback	Total Clear	1st Vertical	2nd Vertical	Ratio of	Height	OIV	( <b>m/s</b> )	RDA	. (g's)	Pass OIV/RDA	Pass OIV/RDA
	Distance (in.)	Opening (in.)	Clear Opening (in.)	Clear Opening (in.)	Contact Width to Height	(in.)	x-dir	y-dir	x-dir	y-dir	Max Limits?	Preferred Limits?
MPBD-SP-System01	3	18	13	5	0.4000	30	5.6	-7.0	-4.0	12.3	Yes	Yes
MPBD-SP-System02	4	21	13	8	0.3226	31	5.8	-7.1	-4.4	12.9	Yes	Yes
MPBD-SP-System03	4.5	21	13.5	7.5	0.3000	30	5.5	-7.2	-4.3	11.9	Yes	Yes
MPBD-SP-System04	5	23	14.5	8.5	0.2813	32	7.6	-6.9	-3.9	7.9	Yes	Yes
MPBD-SP-System05	6	22	15	7	0.2667	30	5.8	-7.4	7.4	11.6	Yes	Yes
MPBD-SP-System06	7	23	15	8	0.2581	31	5.6	-7.4	-7.4	11.6	Yes	Yes
MPBD-SP-System07	3	18	12	6	0.4000	30	4.9	-7.1	-5.1	14.5	Yes	Yes
MPBD-SP-System08	4	21	12	9	0.3226	31	5.8	-7.0	-3.6	12.3	Yes	Yes
MPBD-SP-System09	4.5	21	12	9	0.3000	30	5.8	-6.9	-4.8	12.3	Yes	Yes
MPBD-SP-System10	5	23	12	11	0.2813	32	7.2	-6.8	-4.5	6.9	Yes	Yes
MPBD-SP-System11	6	22	12	10	0.2667	30	5.9	-7.0	-4.0	13.1	Yes	Yes
MPBD-SP-System12	7	23	12	11	0.2581	31	6.2	-7.1	-7.0	11.5	Yes	Yes

Table B.15. Deck-mounted metal post-and-beam results for snag potential cases (Test 3-11).

#### Table B.16. Deck-mounted metal post-and-beam results for post setback cases (Test 3-11).

	Post Setback	Total Clear	1st Vertical	2nd Vertical	Ratio of	Height	OIV	(m/s)	RDA	(g's)	Pass OIV/RDA	Pass OIV/RDA
	Distance (in.)	Opening (in.)	Clear Opening (in.)	Clear Opening (in.)	Contact Width to Height	(in.)	x-dir	y-dir	x-dir	y-dir	Max Limits?	Preferred Limits?
MPBD-PS-System01	3	18	13	5	0.4000	30	5.6	-7.0	-4.0	12.3	Yes	Yes
MPBD-PS-System02	4	21	13	8	0.3226	31	5.8	-7.1	-4.4	12.9	Yes	Yes
MPBD-PS-System03	4.5	21	13.5	7.5	0.3000	30	5.5	-7.2	-4.3	11.9	Yes	Yes
MPBD-PS-System04	5	23	14.5	8.5	0.2813	32	7.6	-6.9	-3.9	7.9	Yes	Yes
MPBD-PS-System05	6	22	15	7	0.2667	30	5.8	-7.4	7.4	11.6	Yes	Yes
MPBD-PS-System06	7	23	15	8	0.2581	31	5.6	-7.4	-7.4	11.6	Yes	Yes
MPBD-PS-System07	3	8	4	4	0.7333	30	4.2	-7.0	5.4	17.4	Yes	No
MPBD-PS-System08	4	12	6	6	0.6000	30	4.3	-7.1	-6.1	17.0	Yes	No
MPBD-PS-System09	4.5	14	7	7	0.5484	31	4.7	-7.2	4.7	16.0	Yes	No
MPBD-PS-System10	5	15	8	7	0.5000	30	4.8	-7.0	5.2	14.1	Yes	Yes
MPBD-PS-System11	6	16	8	8	0.4667	30	4.9	-7.2	-4.7	13.4	Yes	Yes
MPBD-PS-System12	7	17	9	8	0.4333	30	4.9	-7.2	4.4	13.6	Yes	Yes

	Post Setback	Total Clear	1st Vertical	2nd Vertical	Ratio of	Height	OIV	(m/s)	RDA	(g's)	Pass OIV/RDA	Pass OIV/RDA
	Distance (in.)	Opening (in.)	Clear Opening (in.)	Clear Opening (in.)	to Height	(in.)	x-dir	y-dir	x-dir	y-dir	Max Limits?	Preferred Limits?
MPBC-SP-System01	3	18	13	5	0.4000	30	12.1	-7.5	-10.0	-12.5	Yes	No
MPBC-SP-System02	4	21	13	8	0.3226	31	11.7	-7.4	-13.2	26.1	No	No
MPBC-SP-System03	5	23	14.5	8.5	0.3030	33	12.3	-5.9	-11.9	13.3	No	No
MPBC-SP-System04	6	22	15	7	0.3125	32	11.7	-6.4	-13.5	13.0	Yes	No
MPBC-SP-System05	7	23	15	8	0.3030	33	11.3	-6.9	-12.5	18.8	Yes	No
MPBC-SP-System06	8	23	15	8	0.3030	33	10.5	-6.7	-15.5	19.9	Yes	No
MPBC-SP-System07	3	18	12	6	0.4000	30	10.4	-9.4	-11.9	-11.7	Yes	No
MPBC-SP-System08	4	21	12	9	0.3226	31	8.3	-9.1	-11.7	9.4	Yes	Yes
MPBC-SP-System09	5	23	12	11	0.3030	33	8.7	-9.3	-9.8	8.7	Yes	No
MPBC-SP-System10	6	22	12	10	0.3125	32	7.4	-8.9	-7.4	10.7	Yes	Yes
MPBC-SP-System11	7	23	12	11	0.3030	33	7.2	-9.1	-3.2	10.3	Yes	Yes
MPBC-SP-System12	8	23	12	11	0.3030	33	7.1	-9.2	-2.8	11.2	Yes	No

Table B.17. Curb-mounted metal post-and-beam results for snag potential cases (Test 3-10).

#### Table B.18. Curb-mounted metal post-and-beam results for post setback cases (Test 3-10).

	Post Setback	Total Clear	1st Vertical	2nd Vertical	Ratio of	Height	OIV	(m/s)	RDA	(g's)	Pass OIV/RDA	Pass OIV/RDA
	Distance (in.)	Opening (in.)	Clear Opening (in.)	Clear Opening (in.)	Contact Width to Height	(in.)	x-dir	y-dir	x-dir	y-dir	Max Limits?	Preferred Limits?
MPBC-PS-System01	3	18	13	5	0.4000	30	12.1	-7.5	-10.0	-12.5	Yes	No
MPBC-PS-System02	4	21	13	8	0.3226	31	11.7	-7.4	-13.2	26.1	No	No
MPBC-PS-System03	5	26	14.5	11.5	0.2778	36	12.7	-6.1	-13.7	19.5	No	No
MPBC-PS-System04	6	27	15	12	0.2703	37	13.5	-6.4	-23.9	-14.2	No	No
MPBC-PS-System05	7	28	15	13	0.2632	38	12.7	-6.4	-19.1	-10.4	No	No
MPBC-PS-System06	8	29	15	14	0.2564	39	11.1	-7.0	-14.2	20.6	No	No
MPBC-PS-System07	3	8	4	4	0.7333	30	5.8	-9.7	-4.0	15.7	Yes	No
MPBC-PS-System08	4	12	6	6	0.6000	30	6.3	-9.5	-3.4	14.6	Yes	No
MPBC-PS-System09	5	15	8	7	0.5000	30	7.2	-9.5	-2.8	11.0	Yes	No
MPBC-PS-System10	6	16	8	8	0.4667	30	6.4	-9.7	-3.8	14.7	Yes	No
MPBC-PS-System11	7	17	9	8	0.4333	30	6.8	-9.6	-3.2	13.3	Yes	No
MPBC-PS-System12	8	17	9	8	0.4333	30	6.5	-9.6	-4.6	13.4	Yes	No

	Post Setback	Total Clear	1st Vertical	2nd Vertical	Ratio of	Height	OIV	(m/s)	RDA	(g's)	Pass OIV/RDA	Pass OIV/RDA
	Distance (in.)	Opening (in.)	Clear Opening (in.)	Clear Opening (in.)	to Height	(in.)	x-dir	y-dir	x-dir	y-dir	Max Limits?	Preferred Limits?
MPBC-SP-System01	3	18	13	5	0.4000	30	7.0	-6.8	5.5	10.2	Yes	Yes
MPBC-SP-System02	4	21	13	8	0.3226	31	9.0	-6.8	-5.6	6.5	Yes	Yes
MPBC-SP-System03	5	23	14.5	8.5	0.3030	33	9.8	-6.5	-5.9	6.3	Yes	No
MPBC-SP-System04	6	22	15	7	0.3125	32	6.3	-7.5	-6.1	12.5	Yes	Yes
MPBC-SP-System05	7	23	15	8	0.3030	33	7.0	-7.4	-5.7	12.2	Yes	Yes
MPBC-SP-System06	8	23	15	8	0.3030	33	6.1	-7.5	-6.8	11.8	Yes	Yes
MPBC-SP-System07	3	18	12	6	0.4000	30	8.7	-6.7	-4.6	7.6	Yes	Yes
MPBC-SP-System08	4	21	12	9	0.3226	31	8.1	-6.9	-4.2	7.5	Yes	Yes
MPBC-SP-System09	5	23	12	11	0.3030	33	8.4	-7.0	-5.8	7.2	Yes	Yes
MPBC-SP-System10	6	22	12	10	0.3125	32	8.1	-6.8	-9.2	6.3	Yes	Yes
MPBC-SP-System11	7	23	12	11	0.3030	33	8.1	-6.6	-5.1	7.2	Yes	Yes
MPBC-SP-System12	8	23	12	11	0.3030	33	7.9	-6.5	-4.0	8.6	Yes	Yes

Table B.19. Curb-mounted metal post-and-beam results for snag potential cases (Test 3-11).

#### Table B.20. Curb-mounted metal post-and-beam results for post setback cases (Test 3-11).

	Post Setback	Total Clear	1st Vertical	2nd Vertical	Ratio of	Height	OIV	(m/s)	RDA	. (g's)	Pass OIV/RDA	Pass OIV/RDA
	Distance (in.)	Opening (in.)	Clear Opening (in.)	Clear Opening (in.)	to Height	(in.)	x-dir	y-dir	x-dir	y-dir	Max Limits?	Preferred Limits?
MPBC-PS-System01	3	18	13	5	0.4000	30	7.0	-6.8	5.5	10.2	Yes	Yes
MPBC-PS-System02	4	21	13	8	0.3226	31	9.0	-6.8	-5.6	6.5	Yes	Yes
MPBC-PS-System03	5	26	14.5	11.5	0.2778	36	9.3	-7.0	-5.8	7.2	Yes	No
MPBC-PS-System04	6	27	15	12	0.2703	37	7.1	-7.5	5.5	15.5	Yes	No
MPBC-PS-System05	7	28	15	13	0.2632	38	7.3	-7.4	-6.1	15.0	Yes	No
MPBC-PS-System06	8	29	15	14	0.2564	39	7.1	-7.4	-6.0	16.3	Yes	No
MPBC-PS-System07	3	8	4	4	0.7333	30	4.5	-7.0	-5.2	16.8	Yes	No
MPBC-PS-System08	4	12	6	6	0.6000	30	5.0	-6.9	-5.0	13.8	Yes	Yes
MPBC-PS-System09	5	15	8	7	0.5000	30	5.3	-7.1	-5.0	13.5	Yes	Yes
MPBC-PS-System10	6	16	8	8	0.4667	30	5.3	-7.2	-4.0	12.7	Yes	Yes
MPBC-PS-System11	7	17	9	8	0.4333	30	5.3	-7.2	-5.5	12.7	Yes	Yes
MPBC-PS-System12	8	17	9	8	0.4333	30	5.3	-7.2	-5.0	11.9	Yes	Yes

	Post Setback	Total Clear	Vertical Clear	Ratio of Contact	Height	OIV	(m/s)	RDA	(g's)	Pass OIV/RDA	Pass OIV/RDA
	Distance (in.)	Opening (in.)	Opening (in.)	Width to Height	(in.)	x-dir	y-dir	x-dir	y-dir	Max Limits?	Preferred Limits?
MPBP-SP-System01	3	13	13	0.6061	33	6.7	-9.5	-3.6	16.0	Yes	No
MPBP-SP-System02	4	13	13	0.6061	33	6.0	-9.6	-3.9	16.4	Yes	No
MPBP-SP-System03	5	14.5	14.5	0.5797	34.5	6.1	-9.5	-3.6	15.6	Yes	No
MPBP-SP-System04	6	15	15	0.5714	35	5.9	-9.5	-4.8	16.7	Yes	No
MPBP-SP-System05	7	15	15	0.5714	35	5.9	-9.5	-4.9	15.7	Yes	No
MPBP-SP-System06	8	15	15	0.5714	35	5.8	-9.7	-3.6	16.6	Yes	No
MPBP-SP-System07	3	12	12	0.6250	32	6.1	-9.7	-6.0	15.1	Yes	No
MPBP-SP-System08	4	12	12	0.6250	32	5.8	-9.7	-4.2	16.1	Yes	No
MPBP-SP-System09	5	12	12	0.6250	32	5.8	-9.7	-3.8	16.2	Yes	No
MPBP-SP-System10	6	12	12	0.6250	32	5.5	-9.7	-4.1	18.0	Yes	No
MPBP-SP-System11	7	12	12	0.6250	32	5.4	-9.7	-2.8	18.3	Yes	No
MPBP-SP-System12	8	12	12	0.6250	32	5.6	-9.8	-3.7	16.7	Yes	No

Table B.21. Parapet-mounted metal post-and-beam results for snag potential cases (Test 3-10).

#### Table B.22. Parapet-mounted metal post-and-beam results for post setback cases (Test 3-10).

	Post Setback	Total Clear	Vertical Clear	Ratio of Contact	Height	OIV	( <b>m</b> /s)	RDA	(g's)	Pass OIV/RDA	Pass OIV/RDA
	Distance (in.)	Opening (in.)	Opening (in.)	Width to Height	(in.)	x-dir	y-dir	x-dir	y-dir	Max Limits?	Preferred Limits?
MPBP-PS-System01	2	20	10	0.5238	42	8.1	-8.9	-8.1	6.2	Yes	Yes
MPBP-PS-System02	3	26	13	0.4583	48	6.5	-9.6	-3.9	15.8	Yes	No
MPBP-PS-System03	4	26	13	0.4583	48	6.1	-9.6	-7.2	16.5	Yes	No
MPBP-PS-System04	5	29	14.5	0.4314	51	6.0	-9.5	-3.4	15.3	Yes	No
MPBP-PS-System05	6	30	15	0.4231	52	6.0	-9.5	-4.6	16.4	Yes	No
MPBP-PS-System06	7	30	15	0.4231	52	5.9	-9.5	-5.4	15.8	Yes	No
MPBP-PS-System07	3	13	7	0.7174	46	5.4	-9.7	-3.6	19.0	Yes	No
MPBP-PS-System08	4	18	9	0.6087	46	5.6	-9.8	-3.5	18.1	Yes	No
MPBP-PS-System09	5	23	12	0.5000	46	5.9	-9.6	-4.2	16.4	Yes	No
MPBP-PS-System10	6	26	13	0.4583	48	6.0	-9.6	-3.8	16.5	Yes	No
MPBP-PS-System11	7	28	14	0.4400	50	5.7	-9.6	-3.6	16.6	Yes	No
MPBP-PS-System12	8	30	15	0.4231	52	5.7	-9.7	-4.7	18.3	Yes	No

	Post Setback	Total Clear	Vertical Clear	Ratio of Contact	Height	OIV	(m/s)	RDA	(g's)	Pass OIV/RDA	Pass OIV/RDA
	Distance (in.)	Opening (in.)	Opening (in.)	Width to Height	(in.)	x-dir	y-dir	x-dir	y-dir	Max Limits?	Preferred Limits?
MPBP-SP-System01	3	13	13	0.6061	33	7.4	-7.3	-3.6	10.2	Yes	Yes
MPBP-SP-System02	4	13	13	0.6061	33	8.1	-6.9	-7.1	4.5	Yes	Yes
MPBP-SP-System03	5	14.5	14.5	0.5797	34.5	8.5	-7.2	-6.4	5.5	Yes	Yes
MPBP-SP-System04	6	15	15	0.5714	35	6.8	-7.4	-5.0	13.8	Yes	Yes
MPBP-SP-System05	7	15	15	0.5714	35	6.9	-7.5	-7.7	14.0	Yes	Yes
MPBP-SP-System06	8	15	15	0.5714	35	6.6	-7.4	7.3	13.4	Yes	Yes
MPBP-SP-System07	3	12	12	0.6250	32	8.6	-6.9	-5.3	6.5	Yes	Yes
MPBP-SP-System08	4	12	12	0.6250	32	8.4	-7.1	-5.0	5.5	Yes	Yes
MPBP-SP-System09	5	12	12	0.6250	32	6.9	-7.2	-6.4	9.5	Yes	Yes
MPBP-SP-System10	6	12	12	0.6250	32	7.6	-7.1	-5.0	6.9	Yes	Yes
MPBP-SP-System11	7	12	12	0.6250	32	6.9	-7.1	-4.1	8.3	Yes	Yes
MPBP-SP-System12	8	12	12	0.6250	32	6.6	-7.4	-6.0	10.6	Yes	Yes

 Table B.23. Parapet-mounted metal post-and-beam results for snag potential cases (Test 3-11).

#### Table B.24. Parapet-mounted metal post-and-beam results for post setback cases (Test 3-11).

	Post Setback	Total Clear	Vertical Clear	Ratio of Contact	Height	OIV	( <b>m</b> /s)	RDA	(g's)	Pass OIV/RDA	Pass OIV/RDA
	Distance (in.)	Opening (in.)	Opening (in.)	Width to Height	(in.)	x-dir	y-dir	x-dir	y-dir	Max Limits?	Preferred Limits?
MPBP-PS-System01	2	20	10	0.5238	42	7.4	-7.4	-5.7	11.7	Yes	Yes
MPBP-PS-System02	3	26	13	0.4583	48	8.7	-6.7	-6.7	6.7	Yes	Yes
MPBP-PS-System03	4	26	13	0.4583	48	7.3	-7.5	-4.8	12.4	Yes	Yes
MPBP-PS-System04	5	29	14.5	0.4314	51	7.9	-7.0	-7.7	7.9	Yes	Yes
MPBP-PS-System05	6	30	15	0.4231	52	8.4	-7.2	-10.0	5.9	Yes	Yes
MPBP-PS-System06	7	30	15	0.4231	52	8.4	-7.2	-8.5	8.2	Yes	Yes
MPBP-PS-System07	3	13	7	0.7174	46	5.4	-7.6	-4.4	18.9	Yes	No
MPBP-PS-System08	4	18	9	0.6087	46	5.6	-7.6	-5.2	16.5	Yes	No
MPBP-PS-System09	5	23	12	0.5000	46	6.7	-7.6	8.0	13.1	Yes	Yes
MPBP-PS-System10	6	26	13	0.4583	48	7.5	-7.2	-8.5	9.8	Yes	Yes
MPBP-PS-System11	7	28	14	0.4400	50	7.9	-7.1	-9.9	6.4	Yes	Yes
MPBP-PS-System12	8	30	15	0.4231	52	7.6	-7.6	-5.8	6.8	Yes	Yes

## **APPENDIX C**

# DETAILED EVALUATION OF THE KANSAS CORRAL 32-IN. WITHOUT CURB

#### DETAILED MODELING OF THE KANSAS CORRAL 32-IN. RAILING

The Kansas Corral barrier system is a concrete post-and-beam bridge rail system anchored to the edge of a concrete bridge deck overhang. One type of the Kansas Corral railing is the 32-in. cast-in-place concrete railing from the Commonwealth of Virginia Department of Transportation (VDOT). Figure C.1 shows an elevation view of the VDOT 32in. Kansas Corral railing found on Plan No. BCR-4.



Figure C.1. Elevation view of the VDOT 32-in. Kansas Corral railing.

The Kansas Corral bridge rail element is 1 ft. 2 in. wide with a height of 1 ft. 7 in. This element is anchored on top of the concrete posts, which are located on 10-ft. centers. Each post is 3 ft. wide, 1 ft. deep and has a height of 13 in. Thus, the total system height from the deck surface is 32 in. A cross-section view of the bridge rail is shown in Figure C.2.



Figure C.2. Typical cross-section view between posts.

The details of the steel reinforcement placement, shapes, and connectivity are shown in Figures C.3, C.4, and C.5. It should be noted that the rail has a fully separated (open) joint at each internal post.



Figure C.3. Cross-section view through posts and the deck overhang.



Figure C.4. Elevation at post showing reinforcement details.



Figure C.5. Reinforcement steel in the VDOT Kansas Corral system.

The FE model of the Kansas Corral rail developed for this project has four rail spans and a 3-ft.-wide deck overhang. The model has three internal posts and two end posts. The overall view of the model is shown in Figure C.6. Figure C.7 shows the meshing scheme used for the model. The steel reinforcement layout of the Kansas Corral rail, post, and overhang deck are shown in Figure C.8.



Figure C.6. Overall view of the Kansas Corral FE model.



Figure C.7. Meshing scheme of the Kansas Corral model.



Figure C.8. Detailed view of the steel reinforcement bars (concrete is transparent).

The steel bars were modeled as beam elements and their dimensions were based on the steel schedule in Figure C.5. Figure C.9 depicts the cross-sectional view of the bridge rail system and deck overhang showing the RU0502 (#5) bars, RV0701 (#7) and RV0402 (#4) stirrup bars, RL06 (#6) longitudinal bars, and the RS0301 (#3) and RS0302 (#3) loop bars.



Figure C.9. Cross-section view of the Kansas Corral model showing overall profile (left) and steel bars (right).

The model accounted for the overlap detail in bars and loops as shown in the post detailed view in Figure C.10.



Figure C.10. Detailed view at an internal post showing the placement of steel bars.

Material models used in this system are the full elastic-plastic steel behavior of the Grade 60 reinforcement bars. The model reflected published data and material test reports (MTRs), so it is more realistic than the specification-based properties that are reflective of the minimum yield and strength requirements. However, the last simulation case (#3) used the minimum specification values for the steel bar (Grad 6) as a comparison point. The concrete material is the damage-enabled constitutive material model (\*MAT\_CSCM/\*MAT\_159). The target concrete mesh size was 1 in. The model setup for MASH Test 3-11 consisted of the test vehicle (5,000 lb. pickup truck) impacting the CIP at an impact speed and angle of 62 mph and 25 degrees, respectively. The CIP chosen for this analysis was 4.3 ft. upstream of a rail joint per MASH Section 2.2.1, Section 2.3.2, and Figure 2-1.

#### SIMULATION RESULTS

#### Simulation Case 1

The first simulation case was for MASH Test 3-11 impact at an internal post. The impact location was upstream from the post centerline to maximize the forces at the internal joint of the Kansas Corral system. The overall vehicular response is shown in Figure C.11 where the pickup truck was redirected as it exited the Kansas Corral system.



# Figure C.11. Key sequential gut view of MASH Test 3-11 on the Kansas Corral system at an internal post.

The extent of damage to the rail and post elements is shown in Figure C.12. This figure presents the damage in terms of spalling and material erosion due to shearing of concrete elements. The rail and the internal post experienced an extensive spalling of concrete.



Figure C.12. Scope of spalling damage to railing and post due to MASH Test 3-11.

In Figure C.13 the extent of damage to the concrete is presented as a heat map of the damage function in the material constitute law. Basically, any value close to 1 indicates complete damage to the element, while a value of 0 indicates an undamaged element. The same damage function is presented as an iso-surface through the volume of the concrete parts in Figure C.14. The images indicate a potential of further failure in the post being impacted.



Figure C.13. Contour of material damage function to the rail and post due to MASH Test 3-11.



Figure C.14. Iso-surface of material damage function to the rail and post due to MASH Test 3-11.

The deck overhang portion shown in the figures herein exhibits a spread of red contours indicating a damage function of 1 along the boundary edge along the remainder of the bridge deck. This damage level is very narrow to the elements where the boundary is enforced. This thin spread would be more of an indicator of top surface cracking than of full spalling damage due to the rigid assumption of the boundary condition of the continuous deformable deck portion.

Figures C.15 and C.16 show the cross-sectional averaged axial stress in the steel bars. The units are in MPa, and thus the value of 460 MPa is 66.7 ksi. This value is greater than the yield stress specified for steel bars of Grade 60 but is lower than the typical test values reported in MTRs. However, this stress magnitude is an indication for potential plastic hinge development and subsequent post overhang failure.



Figure C.15. Maximum (cross-sectional averaged) stress in MPa in the reinforcement steel.



Figure C.16. Maximum (cross-sectional averaged) stress in MPa in the reinforcement steel after pickup truck backslap.

The acceleration signal histories and the angular velocity rates were collected from the center of gravity (CG) of the pickup truck and postprocessed by the TRAP program to calculate occupant risk values. The overall acceleration histories for both the longitudinal (X) and lateral (Y) directions are shown in Figure C.17 and Figure C.18, respectively. The red line is the 50 ms average of the acceleration history.



Figure C.17. Longitudinal acceleration history at the CG of the pickup truck.



Figure C.18. Lateral acceleration history at the CG of the pickup truck.

As shown in Table C.1, occupant risk factors were within the limits specified in MASH.

Occupant Risk Factors	Occupant Risk Values	Occupant Risk Values (Y-Direction)
Impact Velocity (m/s)	6.6 (X-Direction)	-7.0 (Y-Direction)
Ridedown Accelerations (g's)	-8.3 (X-Direction)	11.3 (Y-Direction)

Table C.1. Occupant risk factors for the post impact.

Maximum Roll (degrees)	-13.9	
Maximum Pitch (degrees)	-4.7	
Maximum Yaw (degrees)	34.4	

#### **Simulation Case 2**

The second simulation case was for MASH Test 3-11 impact at the rail span. The impact location was the midspan point of the concrete rail. The overall vehicular response is shown in Figure C.19 where the pickup truck was redirected as it exited the Kansas Corral rail.









Figure C.19. Key sequential gut view of MASH Test 3-11 on the Kansas Corral system at midspan.

The extent of damage to the rail and post elements is shown in Figure C.20. This figure presents the damage in terms of spalling and material erosion (damage) due to shearing of concrete elements. The rail and the internal post experienced an extensive spalling of concrete starting from the midspan of the rail onward.



Figure C.20. Scope of spalling damage to railing and post due to MASH Test 3-11.

Like the internal post impact case (Simulation Case 1), the extent of damage to the concrete is presented as a heat map of the damage function in the material constitute law as shown in Figure C.21. Any value close to 1 indicates complete damage to the element, while a value of 0 indicates an undamaged element. The same damage function is presented as an iso-surface through the volume of the concrete parts in Figure C.22. The images indicate a potential of further failure in the rail being impacted.



Figure C.21. Contour of material damage function to the rail and post due to MASH Test 3-11.



Figure C.22. Iso-surface of material damage function to the rail and post due to MASH Test 3-11.

However, an interesting damage sequence is observed if the iso-surface of damage is presented from the back/field view (Figure C.23). Several through-the-rail damage levels of 0.5 (green) are presented in the rail.



Figure C.23. Field view of the iso-surface of material damage function to the rail and post due to MASH Test 3-11.

Further, Figure C.24 shows the cross-sectional averaged axial stress in the steel reinforcing bars. Again, the units are in MPa and thus the value of 500 MPa is 72.5 ksi. This value is more than the yield stress specified for steel bars of Grade 60 and is close to the typical test values reported in MTRs. This level of axial stress is experienced in the back rail top longitudinal bar as shown in Figure C.24. Thus, due to the stress in the steel reinforcement well above the yield stress of the material, it is a concern that this rail may fracture due to the MASH TL-3 impact load.


Figure C.24. Maximum (cross-sectional averaged) stress in MPa in the reinforcement steel.

The acceleration signal histories and the angular velocities rates were collected from the accelerometer element located at CG of the pickup truck and postprocessed using the TRAP program to calculate occupant risk values. The overall acceleration histories for both the longitudinal (X) and the lateral (Y) directions are shown in Figures C.25 and C.26, respectively. The red line is the 50 ms average of the acceleration history.



Figure C.25. Longitudinal acceleration history at the CG of the pickup truck.



Figure C.26. Lateral acceleration history at the CG of the pickup truck.

As shown in Table C.2, occupant risk factors were within the limits specified in MASH.

Occupant Risk Factors	Occupant Risk Values	Occupant Risk Values (Y-Direction)
Impact Velocity (m/s)	7.4 (X-Direction)	–7.3 (Y-Direction)
Ridedown Accelerations (g's)	13.7 (X-Direction)	9.1 (Y-Direction)
Maximum Roll (degrees)	-3.0	
Maximum Pitch (degrees)	-1.3	
Maximum Yaw (degrees)	32.8	

Table C.2. Occupant risk factors for midspan impact.

# Simulation Case 3

The third simulation case was for MASH Test 3-11 impact at the rail span. The difference between this case and Simulation Case 2 is that the steel properties were based on the minimum specification of Grade 60 reinforcement. The impact location was the midspan point of the concrete rail. The overall vehicular response is shown in Figure C.27 where the pickup truck was redirected as it exited the Kansas Corral rail.



Figure C.27. Key sequential gut view of MASH Test 3-11 on the Kansas Corral system at midspan.

The extent of damage to the rail and post elements is shown in Figure C.28. This figure presents the damage in terms of spalling and material erosion (damage) due to shearing of concrete elements. The rail and the internal post experienced an extensive spalling of concrete starting from the midspan of the rail onward.



Figure C.28. Scope of spalling damage to railing and post due to MASH Test 3-11.

Like the internal post impact case (Simulation Case 1), the extent of damage to the concrete is presented as a heat map of the damage function in the material constitute law as shown in Figure C.29. Any value close to 1 indicates complete damage to the element, while a value of 0 indicates an undamaged element. The same damage function is presented as an iso-surface through the volume of the concrete parts in Figure C.30. The images indicate a potential of further failure in the rail being impacted.



Figure C.29. Contour of material damage function to the rail and post due to MASH Test 3-11.



Figure C.30. Iso-surface of material damage function to the rail and post due to MASH Test 3-11.

However, an interesting damage sequence is observed if the iso-surface of damage is presented from the back/field view (Figure C.31). Several through-the-rail damage levels of 0.5 (green) are presented in the rail.



Figure C.31. Field view of the iso-surface of material damage function to the rail and post due to MASH Test 3-11.

Further, Figure C.32 shows the cross-sectional averaged axial stress in the steel reinforcing bars. Again, the units are in MPa and thus the value of 424 MPa is 61.5 ksi. Hence, the red section of the bars has yielded according to the simulation. This level of axial stress is experienced in two longitudinal bars in the back of the rail and several deck rails on each post side as shown in Figure C.32. Thus, due to the stress in the steel reinforcement being well above the yield stress of the material, this rail may potentially fracture due to the MASH Test 3-11 impact load.



Figure C.32. Maximum (cross-sectional averaged) stress in MPa in the reinforcement steel.

The acceleration signal histories and the angular velocities rates were collected from the CG of the pickup truck and postprocessed using the TRAP program to calculate occupant risk values. The overall acceleration histories for both the longitudinal (X) and the lateral (Y) directions are shown in Figures C.33 and C.34, respectively. The red line is the 50 ms average of the acceleration history.



Figure C.33. Longitudinal acceleration history at the CG of the pickup truck.



Figure C.34. Lateral acceleration history at the CG of the pickup truck.

As shown in Table C.3, occupant risk factors were within the limits specified in MASH.

Occupant Risk Factors	Occupant Risk Values	Occupant Risk Values (Y-Direction)
Impact Velocity (m/s)	6.7 (X-Direction)	-7.1 (Y-Direction)
Ridedown Accelerations (g's)	17.7 (X-Direction)	11.9 (Y-Direction)
Maximum Roll (degrees)	-19.0	
Maximum Pitch (degrees)	-8.4	
Maximum Yaw (degrees)	41.0	

Table C.3. Occupant risk factors for midspan impact.

Based on the simulation results for these two impact cases, the Kansas Corral Bridge Rail as shown herein may be able to redirect the MASH TL-3 pickup truck but there is a good likelihood of excessive damage to the rail, the posts, and the deck as illustrated in the concrete damage and bar axial stresses presented above.

# APPENDIX D. DETAILS OF BRIDGE RAILS

## **BRIDGE RAIL ON DECK**





D-2



D-3



## **BRIDGE RAIL ON CURB**













# **APPENDIX E. SUPPORTING CERTIFICATION DOCUMENTS**

Te. Trains	xas A&M insportation stitute	QF 7.3-01 Samj	Concrete	Dae No. QF 7.3-0	Revision Date: 2020-07-29	
Quality	Form	Revised by, B.L. Griffi Approved by: D. L. Ku	ti ha	Revision: 7	Page: 1 of 1	
Project No: 6	10571-03	Casting Date:	10/14/2020	Mix Design (psi)	4000	
Name of Technician Taking Sample	TERR	ACON	Name of Technisian Breaking Sample	TERF	ACON	
Signature of Technician Taking Sample	TERR	ACON	ACON			
Load No.	Truck No.	Ticket No.	Loca	tion (from concret	e map)	
1	7212	6343741		Curb	-	
Load No.	Break Date	Cylinder Age	Total Load (lbs)	Break (psi)	Average	
Loud (to:	DICUN DUIC	elunari uPe	1010(2000 (105)	in can (pai)	HILIOBC.	
				1		
ſ						
	1					
			E			
			1			
		-				
					1	

		(	CUSTOMER	S COF	Y		TIC	KET NO.
	Martin Marietta	Mar	tin M 503 LBJ F Suite 4 Dallas, Tx	ari reew 100 7523	etta <sup>ay</sup>		634	3741
in the second	and have property	the other the state						
LOAD TIME	то JOB 10.38	ARRIVE JOB SITE	BEGIN PO	UR	FINISH	I POUR	LEAVE JOB SITE	ARRIVE PLANT
TER ADDED O OWABLE WAT ST CYLINDER T LINDER TAKEN DITIONAL W S STRENGTH UMP IS AT CL STOMER NAME A TEXAS A TTI-RIVE	N JOB AT CUSTOMER'S TER (withheld from batch TAKEN   YES   NC D   BEFORE   ATER ADDED TO THI ANY WATER ADDED JSTOMER'S RISK. AND DELIVERY ADDRESS & M UNIVERSI PRODUCT CODE DES CYDS R9744 Page 1298	REQUEST BY AFTER WATER S CONCRETE WILL D IN EXCESS OF S SCRIPTION 2528 COM, 1 7 FREIO	GAL. GAL. PECIFIED	CUSTOM X DELIVI CONDI SIGNA PLANT 617 DRIVER MA CHI CUSTOME 783 0, RE 3E	ER SIGNATURE ERY OF TH TIONS OF TURE ABO TRUCK 7212 ME R NUMBER 3659	IESE MATE N THE REV DVE . ORDER NO. 2 2021 ALANGA PROJECT 90051	RIALS IS SUBJE ERSE SIDE HER SLUMP F 5 5.0 614 10/ CUM. GTY 2 3.4 UNIT PRICE	CT TO THE TERMS A EOF AS ACCEPTED 30. #JOB/LOT GRID 2571-3 DATE 14/20 ORDERED OTY 30 3.00 AMOUNT
PECIAL DELIVERY 2818-RT CAMPUS JANGER! MAY C	INSTRUCTIONS ON LEONARD R WILL MEET AT H CAUSE ALKALI BURNS.	r on Hwy-47-t Round About	FT INTO	RIVE	RSIDE	SALES	S TAX	
	S ON REVERSE SIDE.			- 375 7		FOR OFFIC	E USE ONLY FOF	
Truck 7212 Load Si 3.00 C Material 1°R6 3/8°P6 SAND-1 DMT-1/II FLYASH-C H20 TY-610 Actual Load Total	Driver 916114 22 Mix Code 27DS R9Z40528 Design Cty Reg 1306 lb 395 507 lb 15 1412 lb 43 432 lb 12 100 lb 3 250 lb 5 17 oz Nug Batches: 1 1 2035 lb Des	User User Returned uired Batched 4 1b 3960 1b 32 1b 3960 1b 32 1b 1300 1b 16 1b 1300 1b 36 1b 1300 1b 26 1b 526 1b 55 oz 64 oz ign 0.463 Water/Cemer	Disp Tic 6343741 Qty * 0.15* * 0.53* * 0.31* 0.31* 0.01* -1.23*	2 Ket 4 Moi 0,90% 0,71% 3.20% De	Num T Mix Ag sture Ac M M M	Ficket 37423 Je St Tual Hat 4 gl 17 gl 63 gl	ID Time D 12:47 1 eq Load 88546	ate Ø/14/20 ID To Add: 4.5 al
Slump: 5	.00 in # Water in	Truck: 0.0 gl Adju	st Water: 0.0	g1 / Ĺ	oad Trim	Nater: -1.5	g1/ CYD Nate: Ma	enual feed oc

#### CONCRETE COMPRESSIVE STRENGTH TEST REPORT

 Report Number:
 A1171057.0149

 Service Date:
 10/14/20

 Report Date:
 12/07/20
 Revision 1 - PO Correction

 Task:
 PO #610571-03



College Station, TX 77845-5765 979-846-3767 Reg No: F-3272

Client			Project					
Texas Transportation Institute Atm: Gary Gerke TTI Business Office 2135 TAM()			Riverside Campus Riverside Campus Bryan, TX					
College Station, TX 77843-313	5		Project Number: A1171057					
Material Information			Sample Information					
Specified Strength: 4,000 p	si @ 2	8 days	Sample Date: Sampled By:	10/14/20 Alexander	Sample Time: Dunigan	1320		
Supplier: Martin Marietta			Accumulative Varde	Clear No V	Ratch Size (cv):	3		
Batch Time: 1247 P Truck No.: 7212 T	lant: Tcket No.:	617 6343741	Placement Method: Water Added Before (gal):	Direct Dise	charge	-		
Field Test Data			Water Added After (gal): Sample Location:	North End	of Strip			
Test	Result	Specification	Placement Location:	Concrete S	strip			

Test	Result	Specification
Slump (in):	5	Not Specified
Air Content (%):	2.1	Not Specified
Concrete Temp. (F):	85	40 - 95
Ambient Temp. (F):	87	40 - 95
Plastic Unit WL (pcf);		Not Specified
Yield (Cu. Yds.):		

Laboratory Test Data

	100000-000	7 T T T T T T				Age ar	Maximum	Compressive		
Set No.	Specimen ID	Avg Diam. (in)	Area (sq in)	Date Received	Date Tested	Test (days)	Load (lbs)	Strength (psi)	Fracture Type	Tested By
1	A	6.00	28.27	_	11/09/20	26 F	132,790	4,700	3	AWD
1	В	6.00	28.27		11/09/20	26 F	123,220	4,360	2	AWD
1	C	6.00	28.27		11/09/20	26 F	128,810	4,560	2	AWD
- <b>P</b> -	D					Hold				
Initial	Cure: Outsi	ide		Final C	ure: Field Cu	red				

Comments: Not tested for plastic unit weight. F = Field Cured

Samples Made By: Terracon

Obtain samples of fresh concrete at the placement locations (ASTM C 172), perform required field tests and cast, vure, and test compressive strength samples (ASTM C 31, C 39, C 1231).

Terracon Rep.: Alexander Durugan

Reported To:

#### Contractor:

Services:

#### **Report Distribution:**

(1) Texas Transportation Institute, Gray Greeke (1) Terracon Commitmum, Inc., Alos Dunigan, P.E.
 (1) Texas Transportation Institute, Bull Griffith

Reviewed By:

Start/Stop:

Alexander Dunigan

Project Manager

#### Test Methods: ASTM C 31, ASTM C143, ASTM C231, ASTM C1064

The tests were performed in general accordance with applicable ASTM, AASHTO, or DOT test methods. This report is exclusively for the use of the client indicated above and shall not be reproduced except in full without the written consent of our company. Test results transmitted herein are only applicable to the actual samples tested at the location(s) referenced and are not necessarily indicative of the properties of other apparently similar or identical materials.

CR0001, (1-10-12, Rev.6

Page I of 1

ndependence Tube			
a Nucor Company		Chicago, IL 6063-	www.indepartmentseabe.co
		708-496-0380 Fax 708-563-toso	CortiGente M
			occoncate Muniper: L241 o698;
INDEPENDENCE TURE CORPORATE	-	Purchase Order No: 5SW097440	
6226 W 74th St.	C14	Sales Order No. CHI 276030 - 22	
Chicago, IL 60638		Invoice No:	Shipped 11/20/2017
Fax: 708-563-1950		and and the	Invoiced
Sold To:		and all a second se	
2734 - SERVICE STEEL WAREHOUSE	CO. LP	Ship To:	
PO BOX 9607		8415 CLINTON DRIVE	λ.
100010N, 1X //213		HOUSTON, TX 77029	
CERTIFICATE of ANALYSIS			
Customer Part No:	and TESTS	Cer	tificate No: CHI 669830
TUBING ASOO GRADE BICH			Test Date: 11/20/2017
5" X 4" X 3/8" X 28'			Total Pieces Total Womb
			8 4,440
Bundle Tag Mill Heat Spec	s	VIT David	
485222 YLD	=65241/TEN=69	790/ELG=34.63 0.9348	Pieces Weight
Mill #: 13N Heat #: A85222 Carbon Eq:	0.1269 Heat S.	Corigin: MELTED AND	4,440
C Mn P S	OI T T	S ONGIN, MELTED AND MANUFACTURE	D IN THE USA
0.0400 0.4000 0.0070 0.0020 0	SI AI	Cu Cr Mo V	Ni Nb Sn
N B TI Ca	0.0020	0.0300 0.0500 0.0100 0.0010	0.0300 0.0130 0.0040
0.0067 0.0001 0.0010 0.0020			
LEED Information (based on the most rec	ent LEED inform	ation from the	
Method Location	I morm	THULL HOM INO production	
Location	Pa	cycled Content	
EAF Ghent, KY	Rei	cycled Content Post Consumer 78.6%	Post Industrial
EAF Ghent, KY	Re	cycled Content Post Consumer 78.6% 33.5	Post Industrial % 45.1%
Certification:	Rei	cycled Content Post Consumer 78.6% 33.5	% Post Industrial 45.1%
Certification:	Rei	cycled Content Post Consumer 78.6% 33.5	Post Industrial % 45,1%
Certification: I certify that the above results are a true ar Corporation. Swom this day, 11/20/2017	Rei Id correct copy o	cycled Content Producing mill) Cycled Content Post Consumer 78.6% 33.5 f records prepared and maintained by Inde	Post Industrial 45,1%
Certification: I certify that the above results are a true ar Corporation. Swom this day, 11/20/2017 WE PROUDLY MANUFACTURE are a true or	Id correct copy o	cycled Content Producing mill) Cycled Content Post Consumer 78.6% 33.5 f records prepared and maintained by Inde	Post Industrial 45.1%
Certification: I certify that the above results are a true ar Corporation. Swom this day. 11/20/2017 WE PROUDLY MANUFACTURE ALL OUF INDEPENDENCE TUBE PRODUCT IS MA	d correct copy o	f records prepared and maintained by Inde	Post Industrial 45,1%
Certification: I certify that the above results are a true ar Corporation. Swom this day, 11/20/2017 WE PROUDLY MANUFACTURE ALL OUF INDEPENDENCE TUBE PRODUCT IS MA AND INSPECTED IN ACCORDANCE WITH MATERIAL DENTIFY SOCIAL	d correct copy o PRODUCT IN 1 WUFACTURED, H ASTM STAND	f records prepared and maintained by Inde THE USA. TESTED, ARDS.	Post Industrial 45.1%
Certification: I certify that the above results are a true ar Corporation. Swom this day. 11/20/2017 WE PROUDLY MANUFACTURE ALL OUF INDEPENDENCE TUBE PRODUCT IS MA AND INSPECTED IN ACCORDANCE WIT MATERIAL IDENTIFIED AS A500 GRADE ASTM A500 GRADE & AND ASTO CRADE	PRODUCT IN NUFACTURED, H ASTM STAND B(C) MEETS BC	f records prepared and maintained by Indi THE USA. TESTED, ARDS. DTH	Post Industrial 45.1%
Certification: I certify that the above results are a true ar Corporation. Swom this day. 11/20/2017 WE PROUDLY MANUFACTURE ALL OUF INDEPENDENCE TUBE PRODUCT IS MA AND INSPECTED IN ACCORDANCE WITI MATERIAL IDENTIFIED AS A500 GRADE ASTM A500 GRADE B AND A500 GRADE CURDENT	d correct copy o PRODUCT IN NUFACTURED, H ASTM STAND B(C) MEETS BC C SPECIFICATI	Frecords prepared and maintained by Inde THE USA. TESTED, ARDS. DTH ONS.	Post Industrial 45.1% ependence Tube is Allen
Certification: I certify that the above results are a true ar Corporation. Swom this day, 11/20/2017 WE PROUDLY MANUFACTURE ALL OUF INDEPENDENCE TUBE PRODUCT IS MA AND INSPECTED IN ACCORDANCE WITI MATERIAL IDENTIFIED AS A500 GRADE ASTM A500 GRADE B AND A500 GRADE CURRENT STANDARDS: A252-10	d correct copy o PRODUCT IN T NUFACTURED, H ASTM STAND B(C) MEETS BC C SPECIFICATI	records prepared and maintained by Inde THE USA. TESTED, ARDS. DTH ONS.	Post Industrial 45.1% ependence Tube ins Allen
Certification: I certify that the above results are a true ar Corporation. Sworn this day, 11/20/2017 WE PROUDLY MANUFACTURE ALL OUF INDEPENDENCE TUBE PRODUCT IS MA AND INSPECTED IN ACCORDANCE WIT MATERIAL IDENTIFIED AS ASOU GRADE ASTM ASOU GRADE B AND ASOU GRADE CURRENT STANDARDS: A252-10 ASOU/ASOUM-13	PRODUCT IN T PRODUCT IN T NUFACTURED, H ASTM STAND B(C) MEETS BC C SPECIFICATI	frecords prepared and maintained by Indi     THE USA.     TESTED,     ARDS.     DTH     ONS.     Quality Mana	Post Industrial 45.1% ependence Tube is Allen Chris Allen, ASQ CMQ/OE
Certification: I certify that the above results are a true ar Corporation. Swom this day, 11/20/2017 WE PROUDLY MANUFACTURE ALL OUF INDEPENDENCE TUBE PRODUCT IS MA AND INSPECTED IN ACCORDANCE WITH MATERIAL IDENTIFIED AS A500 GRADE ASTM A500 GRADE B AND A500 GRADE CURRENT STANDARDS: A252-10 A500/A500M-13 A513-13	Ren PRODUCT IN T NUFACTURED, H ASTM STAND B(C) MEETS BC C SPECIFICATI	records prepared and maintained by Indu Fife USA. TESTED, ARDS. ONS. Quality Mana	Post Industrial 45.1% ependence Tube ins. Allen Chris Allen, ASQ CMQ/OE igement Systems Manager
EAF         Ghent, KY           Certification:         I certify that the above results are a true ar Corporation. Swom this day, 11/20/2017           WE PROUDLY MANUFACTURE ALL OUF INDEPENDENCE TUBE PRODUCT IS MA AND INSPECTED IN ACCORDANCE WITH MATERIAL IDENTIFIED AS A500 GRADE ASTM A500 GRADE B AND A500 GRADE           CURRENT STANDARDS:           A252-10           A500/A500M-13           A513-13           ASTM A53/A53M-12   ASME SA-53/SA-53/SA	PRODUCT IN 1 VIUFACTURED, H ASTM STAND B(C) MEETS BC C SPECIFICATI	f records prepared and maintained by Inde TRE USA. TESTED, ARDS. DTH ONS. Quality Mana	Post Industrial 45.1% ependence Tube is Allen Chris Allen, ASQ CMQ/OE gement Systems Manager
Certification: I certify that the above results are a true an Corporation. Swom this day. 11/20/2017 WE PROUDLY MANUFACTURE ALL OUF INDEPENDENCE TUBE PRODUCT IS MA AND INSPECTED IN ACCORDANCE WITH MATERIAL IDENTIFIED AS A500 GRADE ASTM A500 GRADE B AND A500 GRADE CURRENT STANDARDS: A252-10 AS10.4500/A500M-13 A513-13 ASTM A53/A53M-12   ASME SA-53/SA-53/A A847/A847M-14 A1085/A1085M-15	PRODUCT IN T WUFACTURED, H ASTM STAND B(C) MEETS BC C SPECIFICATI	records prepared and maintained by Inde THE USA. TESTED, ARDS, DTH ONS. Quality Mana	Post Industrial 45.1% ependence Tube is Allen Chris Allen, ASQ CMQ/OE gement Systems Manager
EAF         Ghent, KY           Certification:         I certify that the above results are a true an Corporation. Swom this day, 11/20/2017           WE PROUDLY MANUFACTURE ALL OUF INDEPENDENCE TUBE PRODUCT IS MA AND INSPECTED IN ACCORDANCE WITI MATERIAL IDENTIFIED AS A500 GRADE ASTM A500 GRADE B AND A500 GRADE B AND A500 GRADE           CURRENT STANDARDS:         A252-10           AS13-13         ASTM A53/A53M-12   ASME SA-53/SA-53/A A847/A847M-14           A1085/A1085M-15         INSERCE TUBE PRODUCT IS MA	PRODUCT IN T WUFACTURED. H ASTM STAND B(C) MEETS BC C SPECIFICATI	records prepared and maintained by Inde THE USA. TESTED, ARDS. DTH ONS. Quality Mana	Post Industrial 45.1% ependence Tube is Allen Chris Allen, ASQ CMQ/OE Igement Systems Manager
EAF         Ghent, KY           Certification:         I certify that the above results are a true ar Corporation. Swom this day, 11/20/2017           WE PROUDLY MANUFACTURE ALL OUF INDEPENDENCE TUBE PRODUCT IS MA AND INSPECTED IN ACCORDANCE WITI MATERIAL IDENTIFIED AS A500 GRADE ASTM A500 GRADE B AND A500 GRADE AND A500 GRADE SAND A500 GRADE SAND A500 GRADE AND A500 GRADE AN	PRODUCT IN T NUFACTURED. H ASTM STAND B(C) MEETS BC C SPECIFICATI	frecords prepared and maintained by Inde THE USA. TESTED, ARDS. DTH ONS. Quality Mana	Post Industrial 45.1% ependence Tube is Allen Chris Allen, ASQ CMO/OE gement Systems Manager
Certification: I certification: I certify that the above results are a true ar Corporation. Swom this day. 11/20/2017 WE PROUDLY MANUFACTURE ALL OUF INDEPENDENCE TUBE PRODUCT IS MA AND INSPECTED IN ACCORDANCE WITI MATERIAL IDENTIFIED AS A500 GRADE ASTM A500 GRADE B AND A500 GRADE CURRENT STANDARDS: A252-10 A500/A500M-13 A513-13 ASTM A53/A53M-12   ASME SA-53/SA-53/A A847/A847/M-14 A1085/A1085M-15	PRODUCT IN PRODUCT IN NUFACTURED, H ASTM STAND B(C) MEETS BC C SPECIFICATI	frecords prepared and maintained by Inde THE USA. TESTED, ARTS. DTH ONS. Quality Mana	Post Industrial 45.1% ependence Tube in Allen Chris Allen, ASQ CMQ/OE gement Systems Manager
EAF     Ghent, KY       Certification:     I certify that the above results are a true ar Corporation. Sworn this day, 11/20/2017       WE PROUDLY MANUFACTURE ALL OUF INDEPENDENCE TUBE PRODUCT IS MAND INSPECTED IN ACCORDANCE WIT MATERIAL IDENTIFIED AS A500 GRADE ASTM A500 GRADE B AND A500 GRADE CURRENT STANDARDS: A252-10       AS00/AS00M-13       AS11/A5/2000-13       AS11/A5/2000-13       AS11/A5/2000-13       AS11/A5/2000-13       AS11/A5/2000-13       AS1/A63/M-12       AS00/AS00M-15	PRODUCT IN PRODUCT IN NUFACTURED, B(C) MEETS BC C SPECIFICATI	cycled Content     Post Consumer       78.6%     933.5       f records prepared and maintained by Inde       THE USA.       TESTED,       ARDS.       ONS.   Quality Mana	Post Industrial 45,1% ependence Tube in Allen Chris Allen, ASQ CMQ/OE Igement Systems Manager
EAF     Ghent, KY       Certification:     I certify that the above results are a true ar Corporation. Swom this day, 11/20/2017       WE PROUDLY MANUFACTURE ALL OUF INDEPENDENCE TUBE PRODUCT IS MA AND INSPECTED IN ACCORDANCE WITH MATERIAL IDENTIFIED AS A500 GRADE ASTM A500 GRADE B AND A500 GRADE       CURRENT STANDARDS:       A252-10       A500/AS00M-13       A513-13       AS17/A847/M-14/M-14       A1085/A1085M-15	PRODUCT IN T NUFACTURED, B(C) MEETS BC C SPECIFICATI	cycled Content     Post Consumer       78.6%     933.5       f records prepared and maintained by Indi       THE USA.       TESTED,       ARDS.       ONS.   Quality Mana	Post Industrial 45,1% ependence Tube is Allen Chris Allen, ASQ CMQ/OE gement Systems Manager
EAF     Ghent, KY       Certification:     I certify that the above results are a true ar Corporation. Swom this day, 11/20/2017       WE PROUDLY MANUFACTURE ALL OUF INDEPENDENCE TUBE PRODUCT IS MA AND INSPECTED IN ACCORDANCE WITH MATERIAL IDENTIFIED AS A500 GRADE ASTM A500 GRADE B AND A500 GRADE       CURRENT STANDARDS:       A252-10       AS104.500M-13       A513-13       AS47/A847M-14       A1085/A1085M-15	PRODUCT IN 1 WUFACTURED, H ASTM STAND B(C) MEETS BC C SPECIFICATI	cycled Content     Post Consumer       78.6%     33.5       f records prepared and maintained by Indi       FHE USA.       TESTED,       ARDS.       DTH       ONS.   Quality Mana	Post Industrial 45.1% ependence Tube in Allen Chris Allen, ASQ CMQ/OE geoment Systems Manager
EAF     Ghent, KY       Certification:     I certify that the above results are a true ar Corporation. Swom this day, 11/20/2017       WE PROUDLY MANUFACTURE ALL OUF INDEPENDENCE TUBE PRODUCT IS MA AND INSPECTED IN ACCORDANCE WITMATERIAL IDENTIFIED AS A500 GRADE ASTM A500 GRADE B AND A500 GRADE       CURRENT STANDARDS:       A252-10       AS10/A500M-13       AS13-13       ASTM A53/A53M-12   ASME SA-53/SA-53/A A847/A847M-14       A1085/A1085M-15	PRODUCT IN 1 WUFACTURED, H ASTM STAND B(C) MEETS BC C SPECIFICATI	cycled Content     Post Consumer       78.6%     33.5       f records prepared and maintained by Indi       FHE USA.       TESTED,       ARDS.       DTH       ONS.   Quality Mana	Post Industrial 45.1% ependence Tube ins Allen Chris Allen, ASQ CMQ/OE gement Systems Manager
EAF     Ghent, KY       Certification:     I certify that the above results are a true ar Corporation. Swom this day, 11/20/2017       WE PROUDLY MANUFACTURE ALL OUF INDEPENDENCE TUBE PRODUCT IS MA AND INSPECTED IN ACCORDANCE WITH MATERIAL IDENTIFIED AS A500 GRADE ASTM A500 GRADE B AND A500 GRADE       CURRENT STANDARDS:       A252-10       A513-13       ASTM A53/A53M-12   ASME SA-53/SA-53/A A847/A847M-14       A1085/A1085M-15	PRODUCT IN T WUFACTURED, H ASTM STAND B(C) MEETS BC C SPECIFICATI	records prepared and maintained by Inde FHE USA. TESTED, ARDS. DTH ONS. Quality Mana	Post Industrial 45.1% ependence Tube is Allen, ASQ CMQ/OE gement Systems Manager
EAF     Ghent, KY       Certification:     I certify that the above results are a true ar Corporation. Swom this day, 11/20/2017       WE PROUDLY MANUFACTURE ALL OUF INDEPENDENCE TUBE PRODUCT IS MA AND INSPECTED IN ACCORDANCE WITH MATERIAL IDENTIFIED AS A500 GRADE ASTM A500 GRADE B AND A500 GRADE ASTM A500 GRADE B AND A500 GRADE CURRENT STANDARDS: A252-10       AS00/AS00M-13       A513-13       ASTM A53/A53M-12   ASME SA-53/SA-53/A A847/A847/M-14       A1085/A1085M-15	PRODUCT IN T NUFACTURED. H ASTM STAND B(C) MEETS BC C SPECIFICATI	cycled Content 78.6% Post Consumer 33.5 f records prepared and maintained by Inder ARDS. TESTED, ARDS. DTH ONS. Characteristic Construction of the	Post Industrial 45.1% ependence Tube is Allen Chris Allen, ASQ CMO/OE gement Systems Manager
EAF     Ghent, KY       Certification:     I certify that the above results are a true ar Corporation. Swom this day, 11/20/2017       WE PROUDLY MANUFACTURE ALL OUF INDEPENDENCE TUBE PRODUCT IS MA AND INSPECTED IN ACCORDANCE WITH MATERIAL IDENTIFIED AS A500 GRADE ASTM A500 GRADE B AND A500 GRADE       CURRENT STANDARDS:       A252-10       AS10:413       ASTM A53/A53M-12   ASME SA-53/SA-53/A A847/A847/M-14       A1085/A1085M-15	Re PRODUCT IN PRODUCT IN NUFACTURED. H ASTM STAND B(C) MEETS BC C SPECIFICATI -13	Cycled Content     Yold Content     Yold Consumer     Yold Consumer     Yold Consumer     33.5      f records prepared and maintained by Inde     THE USA.     TESTED,     ARDS.     OTH     ONS.     Quality Mana	Post Industrial 45.1% ependence Tube in Allen Chris Allen, ASQ CMQ/QE gement Systems Manager





155 SOUTHBELT INDUSTRIAL DRIVE HOUSTON, TX 77047 Phone: 713-910-1028 Fax: 713-910-1227 www.fluidsealingproducts.com

# **Certified Material Test Report**

Page: 1 of 1

SOLD	SOLD TO: MACK BOLT & STEEL 5875 E STATE HIGHWAY BRYAN, TX 77808					MACK BOLT & STEE 5875 E STATE HIGH BRYAN, TX 77808	EEL SHWAY				
DAT	E	SALES ORDER #	CUST P.O.#	SPECIE	CATION		Transmission		1		
06/08	8/2020	573991	36180	ASTMA				MATERIAL		FINISH	
ITEM	QTY	ITEM DESCRIPTION		ASTIVIA	193		Grade B7		PLAIN		
1 20	20 7/8-9 X 14 B7 STUD	1		HEAT #	LOT #		ORIGIN	VENDOR #			
			V		10639200	659302		USA		10469	

•			1		-			CHEMICAL ANALYSIS
6-	Mn	P -	S -	Si	Cr	Ni	Mo	
.4200	.8700	.0110	.0210	.2800	.9500	.0400	.2000	

VIELD DOL	TENOU				PHYS	SICAL PROPE	RTIES	
TIELD PSI	TENSILE PSI	ELONGATIO N	REDUCTION OF AREA %	HARDNESS	TEMPERED	MACRO	SPEC DATE	
120000	141000	00		no	ALIEWP	ETCH E381		
120000	141000	20	62	30	1351 F	S2/R2/C2	19	

#### SUPPLEMENTAL INFORMATION

represented above are transference of test data documented by the source of inspection. All test are in as prescribed in the applicable SAE and/or ASTM specifications and are free from mercury contamination. a steinium, tellurium or lead was intentionally added have been used to produce the bolts. Fluid Sealing illy or warrany implied or expressed for the test results represented. Under terms expressed, we hereby ave representation of information provided by the material supplier and/or our testing laboratory, and under no information been altered. Original documentation remains on file for review.

a MH

Dennis Galati - Q.A. Manager





155 SOUTHBELT INDUSTRIAL DRIVE HOUSTON, TX 77047 Phone: 713-910-1028 Fax: 713-910-1227 www.fluidsealingproducts.com

# **Certified Material Test Report**

SOLDT	· .					Page :	1 of 1
30LD 10:		5875 E STATE HIGHWA BRYAN, TX 77808	Υ	SHIP TO: M/ 58 BF			
DAT	E	SALES ORDER #	CUST P.O.#	SPECIFICATION	MATEDIAL	FINIOU	
06/08	3/2020	573991	36180	ASTM A193		- FINISH	
ITEM	QTY	ITEM DESCRIPTION		UEAT 4	Grade B7	PLAIN	
2	48	7/8-9 X 9 B7 STUD		HEAT#	LOT #	ORIGIN	VENDOR #
		/		58040469/02	CLZU	USA	10107
e,		4					
с-	Mn	P- S- Si	Cr. Ma	CHEMICAL ANALYSIS		÷	
.4200	.980	0 .0130 .0250 .3000	0 1.070 .2180				
				PHYSICAL PROPERTIES	1		13000

VIELD DCI	TENOUEDAN		Sec.		PHYS	ICAL PROPE	RTIES		1 May -
HELD PSI	TENSILE PSI	ELONGATIO N	REDUCTION OF AREA %	BRINELL	TEMPERED AT TEMP	MACRO	SPEC DATE		
135470	145860	23.78	61 64	200	1100 5	LIGHLOOT		 	
		20.70	01.04	309	1100 F	S1/R1/C1	17		

REF. NUMBER:

SUPPLEMENTAL INFORMATION

The art wind characteristics represented above are transference of test data documented by the source of inspection. All test are in a with the methods prescribed in the applicable SAE and/or ASTM specifications and are free from mercury contamination. to which bismuth, selenium, tellurium or lead was intentionally added have been used to produce the bolts. Fluid Sealing Inc. defers liability or warranty implied or expressed for the test results represented. Under terms expressed, we hereby this data is a true representation of information provided by the material supplier and/or our testing laboratory, and under no ces has the information been altered. Original documentation remains on file for review.

MH

Dennis Galati - Q.A. Manager





**155 SOUTHBELT INDUSTRIAL DRIVE** HOUSTON, TX 77047 Phone: 713-910-1028 Fax: 713-910-1227

# **Certified Material Test Report**

	~				www.nuluseall	ngproducts.com	n				Page :	1 of 1
SOLD T	0:	MACK BC 5875 E ST BRYAN, T	ATE HIGHW X 77808	AY			SHIP	TO: MAC 5875 BRY	K BOLT & STEEL E STATE HIGHWAY AN, TX 77808			
DATE		SALES	ORDER #	CUST P.	0.#	SF	PECIFICATION			EDIAL	FILLOW	
06/08/	2020	573991		36180		AS	STM A193		Grad	De B7	FINISH	
ITEM	QTY	ITEM D	ESCRIPTION				HEA	Т#	LOT #		PLAIN	VENDOR
3	28	7/8-9 X 8	3 B7 STUD				18B7	03046	2-181116-2	CHI		10373
с- .4100	Mn .8000	P- .0120	<b>S - Si</b> .0050 .200	<b>Cr</b> 00 .8400	<b>Мо</b> .1900	СН	EMICAL ANA	LYSIS				
VIELD D						PHYS	SICAL PROPE	RTIES				
TIELD P	SI IE	NSILE PSI	ELONGATIO N	REDUCTION OF AREA %	HARDNESS RC	TEMPERED AT TEMP	MACRO ETCH E381	SPEC DATE				
123000		134000	23	63	29.5	1166 F	S2/R2/C3	17				

**REF. NUMBER:** 

1

#### SUPPLEMENTAL INFORMATION

The physical characteristics represented above are transference of test data documented by the source of inspection. All test are in accordance with the methods prescribed in the applicable SAE and/or ASTM specifications and are free from mercury contamination. No heats to which bismuth, selenium, tellurium or lead was intentionally added have been used to produce the bolts. Fluid Sealing Products, inc. defers liability or warrank implied or expressed for the test results represented. Under terms appressed, we hereby certify that this data is a true representation of information provided by the material supplier and/or our testing laboratory, and under no circumstances has the information been altered. Original documentation remains on file for review.

Jal 60 6-15-20

MH

Dennis Galati - Q.A. Manager

MILL TEST REPORT Lot#: HY16087340HVP Part#: 318240 BRIGHTON-BEST INTERNATIONAL INC.

This MTR contains 1 pages (Page: 1)

# HAIYAN YUXING NUTS CO., LTD.

## CHANGQIAN TOWN, HAIYAN COUNTY ZHEJIANG , 314304 CHINA

## QUALITY CERTIFICATE COUNTRY OF ORIGIN-CHINA

CUSTOMER:BRI GOODS: HEAVY ORDERNO.:U320 PART NO.:318240 LOT NO.: HY16 MATERIAL TYPI	GHTON-BEST I HEX NUT, A563- 55 0 087340HVP E: SG1008	NTERNATION A,PLAIN (INC)	AL,IN H) I	C. SIZ DATE:MAR.( INV NO.:0084 LOT SIZE:2.4 IEAT NO.:G42	2E:3/4-10 01,2016 46852 0MPCS 20007374
CHARACTERISTIC	SEPCIFICAT	STANDARD (MM)	RI	SULT	ACCEPT
WIDTH ACROSS FLATS SAMPLE SIZE N=32	ACME/ANG	MAX-MIN 31.75-30.78		MAX-MIN 31.68-30.83	ОК
WIDTH ACROSS CORNER SAMPLE SIZE N=32	B18.2.2-10	MAX-MIN 36.65-35.10	N N 0	IAX-MIN 36.60-35.15	ок
HEIGHT SAMPLE SIZE N=32		MAX-MIN 19.25-18.10	N	IAX-MIN 19.22-18.13	ок
THREAD 'GO"SAMPLE SIZE N=32		2B		ок	ОК
THREAD "NO GO" SAMPLE SIZE N=32	ASMEB1.1-03	2B		ок	ОК
PROOF LOAD SAMPLE SIZE N=4	ASTM	MIN 100KSI		100KSI	ок
HARDENESS SAMPLE SIZE N=8	A563-2007a	MAX. 68HRB-32HR C	7:	SHRB-16HRC	ок
CHEMICAL ANALYSIS	C 0.07	Mn 0.24	Si 0.07	P 0.007	S 0.002

THISCERTIFICATECONFIRMINGQUALIFICATION TO ASME B18.2.2-2010 / ASTM A563-2007a

FACTORY INSPECTOR: 黄伟明

#### DIRECTOR: 沈家华

in VR. 

45

L	- TEST REPORT ot#: 218L136-3 Part#:	355080	BRIGHTON-BEST INTE www.Brightoni CERTIFICATE OF IN	ERNATIONAL II Best.com SPECTION	NC.		This MTR contains 1 pages (Page: 1)
	Purchaser:	COUNTRY OF ORIGIN BRIGHTON-BEST INTER (TAIWAN),INC.	: CHINA NATIONAL	Date:	2018-1	0-26	
	P.O.NO;	PO B18090720/U58897		ISO NO:	15 180	6310R31	
	INV NO:	218ZL211L		Expire:	21-Mar	-20	
	Manufacturer:	ZHEJIANG GUORUI CO.,	LTD.		-		
	Address:	No.283 Chengxi North Roa	ad, Wuyuan Town, Haiyan Zhe	iang P.R.China			
	Commodity:	F436 HARD ROUND STR WITH MFG'S I.D.&F436	UCTURAL FLAT WASHER ON FACE	CUSTOMER PA	RT NO.:	355080	
	Size:	3/4 X 1-15/32		MANUFACTUR	ING DAT	E: 2018 9 28	
	Lot NO .:	218L136-3		HEAT NO .:	728370	L-1	
	Ship quantity:	36.000 MPCS		MATERIAL:	45= CA	RBON STEEL	
	Finish:	PLN					

DIMENSIONAL INSPECTION ACCORDING TO ASTM F436-11

INSPECTION ITEM	SAMPLE SIZE	SPECIFIED	ACTUAL RESULT	ACCEPT	REJECT	TEST
Appearance	100	ASTM F436-11	OK	100	0	M
Marking	100	F436 AND JLX	OK	100	0	M
Outside Dia	S	1.500-1.436	1.464-1.467	S	0	M
Inside Dia	8	0.845-0.813	0.832-0.833	8	0	M
Thickness	8	0.177-0.122	0.154-0.164	8	0	M
					-	-

CHEMICAL COMPOSITION ACCORDING TO ASTM F436-11

(	HEMIC.	AL COM	POSITION	ACCOR	DING TO	ASTM F4	36-11			TEST FACI	LITY : S
CHEMICAL ELEMENT (%)	C	Mn	Р	s	Si	Cr	Mo	Ni	Al	Ti	V
SPECIFIED			0.040 MAX	0.050 MAX							
TEST RESULT	0.46	0.66	0.020	0.007	0.20				0.020		

MECHANICAL PROPERTIES ACCORDING TO ASTM F436-11

TEST ITEM	SAMPLE SIZE	SPECIFIED	ACTUAL RESULT	ACCEPT	REJECT	TEST FACILITY
HARDNESS(HR C)	S	38-45	41-43.5	8	0	М

A TRUE REPRESENTATION OF INFORMATION PROVIDED BY THE MATERIAL SUPPLIER AND OUR TESTING LABORATORY

THE REPORT IS ISSUED ACCORDING TO ISO16228 F3.1(EN10204 3.1).

GAOGUANGC HENG SIGNATURE: TITLE: QC MANAGER

This MTR contains 1 pages (Page: 1)

BRIGHTON-BEST INTERNATIONAL INC.

MILL TEST REPORT Lot#: 54219050015 Part#: 355092

				年に	No.		2	麦	源	钢	铁	この形	之化	分子		限	公司															
文发用中 新始地址	後對認識二帝	的服务剂		Q		œ		CER		GYU CAT	山 AN E OF	打 IRON EQU	里 1 N&S	TEEI TY A	则 co ND	书 I, LT QUA	D. NTITY								LG	i-11-KJ-33						
合价和产	波湖	词源上契有国	1公司			HE 20	20			GB/1	711-	2008				12	<b>优状态</b>	01/209	1	24	\$L		NEW IS	() N()	20141	208000583-						
-品名称 品名称 		中產為出			STE	降月 日 GR	ADE	-			45				PCL)N	22	近日期 近日期	ENV:RY		2014	1268		CANIFICATION (STELLA)	NO.	XN-04	08800570						
10000C1	1184.52	成格	ii a	在最					化	学成	9 C	34.3							力学工,	生性能			說與當	福	检疫	- 年53						
HEATNO	COB NO	DIMENSIONS	QUA	QUANTITY		QUANTITY		QUANTITY		QUANTITY				CH	EMH	CAL O	OMP	OSITO	IN					MECH	ANICAL	PROPE	RTIES		-			VEHICI
		mm * mm	件(卷) PIECES	御祖 WEIGHT	C .2	51	Mn	P -3	5	12	Ni -2	Cu -2			-		ReH	Rm	A	A11.3	AkV	BEND	(mm)	6	(he)	NO						
				(F)](F)	×10	*10	×10	×10	*10	×10	×10	×10	×10	×10	×10	*10	M	54.5	100		-	TEST										
1441207209	H14C0185035	3.4 * 690	1	6.505	43	22	53	13	13	4	2	2						042	20.0							家D705						
1441207210	61400185037	3.25 * 710	1	7.83	43	22	53	13	13	3	2	2						640	20.5							影070						
CALINGTINA		2.75 + 210		7 000	47	22	52	12	13		-	2						540	20.5							St increa						
1001207222	012400183633	3.23 720	-	1.502						-	-		-	-	-			540	100							3,070						
441207304	M14C0185C45	3.25 * 710	1	7.915	d3	23	53	16	17	5	2	2						040	13.0							\$070s						
1441207305	H14C0185046	3.25 * 710	1	7.915	43	23	53	16	12	UT	2	2					-	549	19.0							業0709						
1441207307	H14C018504R	3.75 + 710	1	1.92	44	23	53	16	17	5	2	5			-			549	19.0							12 D 705						
			-		-	-	-	-				-						can	70 0							46.67.63						
1441207403	H14C0185056	3 * 710	1	7,905	44	24	57	19	1.6	5	3	2						0012	2.4.9							載0765						
1441207513	H14C0186034	4.9 * 710	1	7.93	45	24	57	1.18	3,4	5	2	2						\$75	18.0		-					蒙10709						
					1	1		-	1	-		-		-					1.23	1			12	-								
	상 위 TOTAL		8	61 825	RES	L MARK	1.本 2.號 并	13明 吉服 加盛	                   	自产品 支付用 20日第	质量 原 度 方	专用1 出具。 可生女	▲后月 本回り 後。	9可作 9 形象	(数). E印的	时必	減如返去	(19月)	1 - 1 19 19 12 1	禄. [	1期.	94. X	en tracing	. <u>.</u>	QUAL	ETHER IN PROVES						

MILL TEST REPORT Lot#: MO19-1904-3 Part#: 318270

### CERTIFIED MATERIAL TEST REPORT

### FOR ASTM A563, GRADE.A HVY HEX NUTS

FACTORY: HAIYAN H ADDRESS: NO.8 JING ZHEJIANG CUSTOMER:BRIGHTC ISO NUMBER: 002080 SAMPLING SIZE: ACC SIZE: 7/8-9 PLN STEEL PROPERTIES	ACTORY: HAIYAN FUHONG FASTENERR CO., LTD ADDRESS: NO.8 JINCHENG ROAD QINSHAN TOWN, ZHEJIANG, CHINA. USTOMER:BRIGHTON-BEST INTERNATIONAL (TAIWAN),INC. SO NUMBER: 00208Q15682R0M AMPLING SIZE: ACC. TO ASME B18. 18.2M-02 IZE: 7/8-9 PLN QNTY: 13.50 MPCS TEEL PROPERTIES TEEL GRADE: ML08AL Test Facility: S									
STEEL GRADE: ML08	AL Test F	acility: S		H	IEAT NUMB	ER: G63	1103512			
CHEMISTRY SPEC:	C%	Mn%	P%		5%					
	0.55max	min	0.1	2max	0.15ma					
TEST:	0.07	0.3	0.01		0.003					
CHARACTERISTICE ************************************	TEST METH ****************** ASTM F812- ASTM B1.1-	HOD **** 07 08 2B	SPECIFIEE *********** 1.394~1.433 1.589~1.660 0.833~0.883 NO MARK	<ul> <li>A</li> <li>P</li> <li>B</li> <li>1.</li> <li>D</li> <li>1.</li> <li>P</li> <li>5</li> <li>0.</li> <li>TNIC P</li> </ul>	CTUAL RESU ************************************	I ACC. ******** 100 32 32 32 32 8	REJ. ******** 0 0 0 0 0			
MECHANICAL PROPE	RTIES	SPECIFI	CATION: AS	TM A5	63-15 GR-A T	est Facilit	y: M			
CHARACTERISTICE	TEST METH	10D ***	SPECIFIED	A **	CTUAL RESU	I ACC.	REJ. *****			
HARDENESS:	ASTM E18-0	8	B68~C32		84~98	8	0			
PROOF LOAD:	ASTM F606-	07	MIN 10000	0 PSI	100020	4	0			

THE REPORT IS ISSUED ACCORDING TO ISO16228 F3.1(EN10204.3.1)

ALL TEST IN ACCORDANCE WITH THE METHODS PRESCRIBED IN THE APPLICABLE ASTM SPECIFICATION. WE CERTIFY THAT THIS DAIA IS A TRUE REPRESENTATION OF INFORMATION PROVIDED BY THE MATERIAL SUPPLIER AND OUR TESTING LABORATORY.

商這具會未紊同件有限公司 HAIYAN FUHIONG FASTENER COLLTOL

MILL TEST REPORT Lot#: 54219050015 Part#: 355092

#### BRIGHTON-BEST INTERNATIONAL INC. www.BrightonBest.com

This MTR contains 1 pages (Page: 1)

# TIANJIN PINGYUAN HARDWARE CO., LTD.

NO.8 CONSTRUCTION FIVE BRANCH.BALITAI TOWN, JINNAN DISTRICT, TIANJIN TEL: 0086-22-23792163 FAX: 0086-22-23790387 e-mail: 1xm@tjpyco.com

		01 111	SFLO	TION			_	
BRIGHTON-BES	ST INT	FERNATIC	NAL (T	AIWAN) IN	C.			
NO. 122 YILIN F	ROAD,	RENDE	DIST., TA	AINAN CIT	Y 717	52, TAIN	WAN	
ASTM F436 TY	PE 1 V	NASHERS	LIGHT	PROTEC	TIVE	DIL		
07/20/2019			IS	SUED DA	TE:	07/20/	2019	
U67073			L	DT NO . :		54219	050015	
FPB19070717-2			C	ERT. NO	1	20141	007000	0016
45C/4.0mm			M	ANU. DAT	E :	07/18/	2019	
ASTM F436-11			SI	ZE :		F436	7/8"	
1441000501			LC	DT SIZE :		50400	PCS	
JIN PINGYUAN HAP	RDWA	RE CO., LT	D. PA	RT NO	:	35509	2	
PEC.:ASTM F436-	11					TEST	FACILIT	Y·M
SPECIFIED		ACTI	JAL RE	SULT		ACCE		REIE
LIGHT PROTEC	TIVE	OIL PASS	SED			29		0
23.83-24.61		24.2	2-24.42			8		0
43.66-45.24		44.4	5-44.65			8		0
3.45-4.50		3.85	4.00			8		0
F436 PY		F436	PY			8		0
PLASTM F436-11				TEST FA	CULT	V.8.4		0
TEST METHOD		SDECIE	IED	ACTUA	DEC		101	
		SPECIF		ACTUAL	RESU	JLT	ACC	E. REJE.
NO 1111 F 436-11		38-45 HR	3	39-42			4	0
110N %			EST FA	CILITY:S				
PS	Cu	Ni	Cr		В	V		
0.015 0.013	0.03	0.02	0.06	0.	0000	0.00	1	
S TESTED CONFO	ORM 1	TO ALL OF	THE S	PECIFICA	TION	AS ABC	VE.	
NATORY:				(NAN-	KU LIN	N) PAGE	: 1 OF	1
4				Country	of Or	igin: C	HINA	
÷								
	BRIGHTON-BES NO. 122 YILIN F ASTM F436 TY 07/20/2019 U67073 FPB19070717-2 45C/4.0mm ASTM F436-11 1441000501 JJIN PINGYUAN HAS PEC. ASTM F436-11 1441000501 JUN PINGYUAN HAS PEC. ASTM F436-11 43.66-45.24 3.45-4.50 F436 PY PASTM F436-11 TEST METHOD STM F436-11 TION % P S 0.015 0.013 ST ESTED CONFO VATORY:	BRIGHTON-BEST INT NO. 122 YILIN ROAD, ASTM F436 TYPE 1 V 07/20/2019 U67073 FPB19070717-2 45C/4.0mm ASTM F436-11 1441000501 JJIN PINGYUAN HARDWAI PEC.:ASTM F436-11 SPECIFIED LIGHT PROTECTIVE 23.83-24.61 43.66-45.24 3.45-4.50 F436 PY PIASTM F436-11 TEST METHOD VSTM F436-11 TION % P S Cu 0.015 0.013 0.03 ST ESTED CONFORM VATORY:	BRIGHTON-BEST INTERNATIO         NO. 122 YILIN ROAD, RENDE D         ASTM F436 TYPE 1 WASHERS         07/20/2019         U67073         FPB19070717-2         45C/4.0mm         ASTM F436-11         1441000501         JJIN PINGYUAN HARDWARE CO., LT         PEC.:ASTM F436-11         SPECIFIED       ACTUL         LIGHT PROTECTIVE OIL       PASS         23.83-24.61       24.22         43.66-45.24       44.45         3.45-4.50       3.85-         F436 PY       F436         PIASTM F436-11       TEST METHOD         TION %       T         P       S       Cu         0.015       0.013       0.03       0.02         STESTED CONFORM TO ALL OI       VATORY:       VATORY:	BRIGHTON-BEST INTERNATIONAL (T/         NO. 122 YILIN ROAD, RENDE DIST., T/         ASTM F436 TYPE 1 WASHERS LIGHT         07/20/2019       IS         U67073       LG         FPB19070717-2       CG         45C/4.0mm       M.         ASTM F436-11       SI         1441000501       LG         JUN PINGYUAN HARDWARE CO., LTD.       PA         PEC.:ASTM F436-11       SI         SPECIFIED       ACTUAL REILIGHT PROTECTIVE OIL PASSED         23.83-24.61       24.22-24.42         43.66-45.24       44.45-44.65         3.45-4.50       3.85-4.00         F436 PY       F436 PY         PIASTM F436-11       TEST METHOD         SPECIFIED       SPECIFIED         NSTM F436-11       38-45 HRC         TION %       TEST FA         P       S       Cu         P       S       Cu         Ni       Cr         0.015       0.013       0.03       0.02         STESTED CONFORM TO ALL OF THE S       VATORY:	BRIGHTON-BEST INTERNATIONAL (TAIWAN) IN         NO. 122 YILIN ROAD, RENDE DIST., TAINAN CIT         ASTM F436 TYPE 1 WASHERS LIGHT PROTEC         07/20/2019       ISSUED DA         U67073       LOT NO.:         FPB19070717-2       CERT. NO         45C/4.0mm       MANU. DAT         ASTM F436-11       SIZE :         1441000501       LOT SIZE :         JJIN PINGYUAN HARDWARE CO., LTD.       PART NO         PEC.:ASTM F436-11       SIZE :         SPECIFIED       ACTUAL RESULT         LIGHT PROTECTIVE OIL       PASSED         23.83-24.61       24.22-24.42         43.66-45.24       44.45-44.65         3.45-4.50       3.85-4.00         F436 PY       F436 PY         PIASTM F436-11       TEST FACILITY:S         P       S       Cu         VATM F436-11       38-45 HRC       39-42         TION %       TEST FACILITY:S         P       S       Cu       Ni         Cr       0.013       0.03       0.02       0.06       0         ST TESTED CONFORM TO ALL OF THE SPECIFICA       VATORY:       (NAN-	BRIGHTON-BEST INTERNATIONAL (TAIWAN) INC.         NO. 122 YILIN ROAD, RENDE DIST., TAINAN CITY 717         ASTM F436 TYPE 1 WASHERS LIGHT PROTECTIVE (07/20/2019)         ISSUED DATE:         U67073       LOT NO.         FPB19070717-2       CERT. NO         45C/4.0mm       MANU. DATE         ASTM F436-11       SIZE:         1441000501       LOT SIZE:         JUIN PINGYUAN HARDWARE CO., LTD.       PART NO         PEC.ASTM F436-11       SIZE:         SPECIFIED       ACTUAL RESULT         LIGHT PROTECTIVE OIL       PASSED         23.83-24.61       24.22-24.42         43.66-45.24       44.45-44.65         3.45-4.50       3.85-4.00         F436 PY       F436 PY         PIASTM F436-11       TEST FACILITY:S         P       S       Cu       Ni         CTION %       TEST FACILITY:S       B         0.015       0.013       0.03       0.02       0.06       00000         STESTED CONFORM TO ALL OF THE SPECIFICATION.       VATORY:       (NAN-KU LIN	BRIGHTON-BEST INTERNATIONAL (TAIWAN) INC.         NO. 122 YILIN ROAD, RENDE DIST., TAINAN CITY 71752, TAINA         ASTM F436 TYPE 1 WASHERS LIGHT PROTECTIVE OIL         07/20/2019       ISSUED DATE:         07/20/2019       IOT NO :         54219       ASTM F436-11         SPECIFIED       ACTUAL RESULT         IGHT PROTECTIVE OIL       PASED         23.83-24.61       24.22-24.42         43.66-45.24       44.45-44.65         3.85-4.00       <	BRIGHTON-BEST INTERNATIONAL (TAIWAN) IN C.         NO. 122 YILIN ROAD, RENDE DIST., TAINAN CITY 71752, TAIWAN         ASTM F436 TYPE 1 WASHERS LIGHT PROTECTIVE OIL         07/20/2019       ISSUED DATE:         07/18/2019       S4219050015         FBE19070717-2       CERT. NO         ASTM F436-11       SIZE :         SPECIFIED       ACTUAL RESULT         ACTUAL RESULT       ACCE.         LIGHT PROTECTIVE OIL       PASSED         23.83-24.61       24.22-24.42         3.45-4.50       3.85-4.00         8       3.45-4.50         3.85-4.00       8         F436 PY       F436 PY         PASTM F436-11       TEST FACILITY:M     <

THE REPORT IS ISSUED ACCORDING TO ISO16228 F3.1(EN10204 3.1).

THE QMS IS APPROVED TO ISO9001-2008, VALID TO JUN.25.21

TEMPERING TEMPERATURE CONFORM TO THE REQUIREMENT OF ASTM F436-11

Flant.

# Metals 2 Go

# MATERIAL TEST REPORT COVER SHEET

224 N HEWITT DR HEWITT TX 76643 254-235-7700 FAX 254-235-7703 MTR@METALS2GO.COM

MAG	SK MANUFACT	JRING & MACH	IINE
PO #	36186	EXPECTED DELIVERY	060920
TICKET #	200549		

18May20 15:40	1	LEST CE	RTIFICA	TE	No: HO 308791
PLATEPLUS	INC				
			MT I ATURD	O THE	
			DBA METAL	S 2 GO	
	Sector Sector		HEWITT TX	76643	
MJ LATHEF DBA METAI PO BOX 20 WACO TX	2N CO INC S 2 GO 9425 76702				
Tel: 254-	235-7700 Fa	1x: 254 235-770	3		
	CERTIFICA	TE of ANALYSIS	and TESTS	Cert. N	o: HQ 308791 18Mav20
Part No	ODDECT IV	CTM A SEARME	75.76		Dee Met
1/4 X 48.0000"	X 96.0000"	SIM A-JOTAJME	06-20		53 17,318
Heat Number	Tag No	Mill Tag			Pcs Wgt
92843C	108331 MILL=	HSM 00252461 <uss>/CNTRY=<u< td=""><td>SA&gt;/MELT=<usa></usa></td><td>MFG=<usa>/YL</usa></td><td>5 1,634 DH=46.4</td></u<></uss>	SA>/MELT= <usa></usa>	MFG= <usa>/YL</usa>	5 1,634 DH=46.4
93374C	108458 MILL=	HSM 00260600 <uss>/CNTRY=<us< td=""><td>SA&gt;/MELT=<usa>/</usa></td><td>MFG=<usa>/YL</usa></td><td>12 3,921 DH=45-2</td></us<></uss>	SA>/MELT= <usa>/</usa>	MFG= <usa>/YL</usa>	12 3,921 DH=45-2
93374C	108459 MILL=	HSM 00260600 <uss>/CNTRY=<u< td=""><td>SA&gt;/MELT=<usa></usa></td><td>MFG=<usa>/YL</usa></td><td>12 3,921 DH=45.2</td></u<></uss>	SA>/MELT= <usa></usa>	MFG= <usa>/YL</usa>	12 3,921 DH=45.2
93374C	108460 MILL=	HSM 00260600 <uss>/CNTRY=<us< td=""><td>SA&gt;/MELT=<usa>/</usa></td><td>MFG=<usa>/YL</usa></td><td>12 3,921 DH=45.2</td></us<></uss>	SA>/MELT= <usa>/</usa>	MFG= <usa>/YL</usa>	12 3,921 DH=45.2
93374C	108461 MILL= TENSH	HSM 00260600 <uss>/CNTRY=<us =67.4/ELONH=31</us </uss>	SA>/MELT= <usa>/ 5/YLDC=43.3/TE</usa>	MFG= <usa>/YL ENSC=64.4/ELO</usa>	12 3,921 DH=45.2 NC=32.5
Heat Number	***	Chemical Analys	sis ***		
92843C	C=0.2000 A1=0.0370 N=0.0040	Mn=0.7800 P=0.0 Cb=0.0000 V=0 Mo=0.0100 B=0.0	0130 S=0.0110 S 0000 Ni=0.0200 0000 Zr=0.0000	Si=0.0130 Cu= ) Cr=0.0500 T Sn=0.0000 Sb	0.0500 1=0.0000 =0.0000
93374C	C=0.2000 Al=0.0520 N=0.0030 Ca=0.0000	Mn=0.7500 P=0.0 Cb=0.0000 V=0. Ma=0.0000 B=0.0	0120 S=0.0060 S 0000 Ni=0.0100 0000 Zr=0.0000	Si=0.0110 Cu= ) Cr=0.0500 T Sn=0.0100 Sb	0.0300 i=0.0010 =0.0000
ELEMENTS NOT L ALL ASTM PLATE CENTER TESTS A THIS IS TO CER HEREIN WAS S WITH THE SPE AND FULFILLS ALL PRODUCT IS IS MEASURED FR	ISTED TEST PRODUCTS A VAILABLE AT TIFY THAT T AMPLED AND CIFICATION, REQUIREMEN PRODUCED F OM A TWO IN	BELOW DETECTABI RE PRODUCED FRO PLATEPLUS HE PRODUCT DESO TESTED IN ACCOR TO OUR KNOWLEI TS IN SUCH RESI ROM COIL. ELONO CH GAGE LENGTH	LE LEVELS DM COIL CRIBED DDANCE DGE, DECT. ATION UNLESS		

Page: 1 .... Continued

MJ LATHERN CO INC DBA METALS 2 GO 224 NORTH HEWITT DRIVE HEWITT TX 76643

MJ LATHERN CO INC DBA METALS 2 GO PO BOX 20425 WACO TX 76702

Tel: 254-235-7700 Fax: 254 235-7703 CERTIFICATE of ANALYSIS and TESTS Cert. No: HO 306791 18May20

OTHERWISE NOTED.

Pagé: 2 .... Last

# Metals 2 Go MATERIAL TEST REPORT COVER SHEET 224 N HEWITT DR **HEWITT TX 76643** 254-235-7700 FAX 254-235-7703 MTR@METALS2GO.COM **MACK MANUFACTURING & MACHINE** EXPECTED DELIVERY PO# 36179 060920 **TICKET #** 200456

Metals 2 Go Customer PO: 43090 Heat: 59090962 Shipment: 0020015119



#### Metals 2 Go Customer PO: 43198 Heat: 55064605 Shipment: 0020017371

254-235-7700	_						
Bar Provinsion		CER	DPIED MATERIA	AL TEST REPORT	_		1/1 Jake 1/1
GD GERDAU	EIED				GRADE A992/A572-50	SHAPE / SIZE Wide Flange Beam / 37.1	6 X 25# / 150 X 0000305236
USA					1.ENGTH HTENGTH	PCS WEIGHT 6 9,000 LB	HEAT / BATCH 55064605/05
	SALES ORDE 8554012/00001	0	CUSTOMER M 000000003762	ATERIAL N" 50060	SPECIFICATION / I ASTM A6-17 ASTM A709-17	ATE or REVISION	-
	_	1323-0000152797	DAT 02/25	E /2020	ASTM A992-11 (2015) CSA 640.21-13 345WA	A572-15	
CITEMICAL COMPOSITION 26	68 0.026	ξί 0.29 (ζμ 0.29	51:0 0.15	0.0 0.10	No 0.009 0.009	۲ پر 0.002 0.013	
MECIIANICAL PROFERTIES YS 0, 3% F3 7 51600 8 57600 8 8	00611 1700	MP3 MP3 397 396		MF5 563 565	۲/۲ المان 0.700 0.700	Git Dreft 8.000 8.000	
MECIIANICAL PROFERTIES Elgipu 25,80 34,90							
COMMENTS / NOTES							
The above figures are e specified requirements. 10204 3.1.	certified chemical an Weld repair lias no	d physical tast records as co t been performed on this ma	ntained in the penn terial. This material	aneat records of cos	apary. We certify that these dat s, was melted and manufactured	a are correct and in compliance v in the USA. CMTR complies w	vith tib E.N
Mach	NIN AND	רונה מוצברוסצ אראג ארראצניגרווורו			in the	VAN WANG QUALITY ASSURANCE J	stGR.
Pliene: (409) 263-10:	71 Einail. Dhaskar Yat	amanchidi@gcrdan com			Ploace (270) 357 57	וא המאון אשר איז אר איז	

Metals 2 60

#### Metals 2 Go Customer PO: 42233 Heat: M9I324 Shipment: 0019041614

	eliminary Test Certificate Form TC1: Revision 4: Date 6 Feb 2019 "Official copy to follow"	: 4500336422 Mailer: AT29471 A572-50/M345(18)/A709-50/M345(18) Shipping Maniler: AT29471 Shipping Maniler: AT29471 Shipping Maniler: AT29471 (Page 1 of 1) Cert Date: 04 Oct 19 (Page 1 of 1) 95.00 X 240.0 (TN3)	Texules         Chartyv Impact Tests         Tasiles         Environment Tests         Environmen	Chemical Analysis Chemical Analysis Orich Chemical Analysis Orich 26 <u>111 18 04 033 021 013 058</u> HE STEEL AND NO MERCURY WAS INTENTIONALLY ADDED DURING THE MANUPACTURE COMPLIANT 5: 19602 5: 19602	WE HERER OF CERTURY THIN INVITORIAL WAS TESTED IN ACCORDINACE WITH, NAD MEETS THE REQUIREMENTS OF, THE APPROPRIATE SPECIFICATION
Metal.⇒ 2 60 254-235-7700	<b>SSAB</b> Pr	Customer P.O. No Product Description	Tested Pieces         Tested Pieces         Tsted         Tsted         YS         YS <thys< <th="" thw="">YS         YS</thys<>	Heat Control 132 010 001 31 0300 Month of the first of th	ni Cust Part # : 7210096240A2
NUCOR'

**Mill Certification** 05/20/2020

MTR#:416499-8

METALS 2 GO PO BOX 20425 WACO. TX 76702 US



Tensile (PSI): 73900

Elongation in 8" (%) : 20.0

obatomer r o	43185	-					Sales	Order #	11016818	-4.1
Product Group	Hot Roll - Me	erchant Bar	Quality				F	roduct#	3006108	
Grade	Nucor Mullig	rade						Lot#	11000115	6063
Síze	3" x 3" x 0.37	75"						Heat #	11000115	60
BOL #	BOL-500955	Â						Load #	416499	
Description	Hot Roll - Me Multigrade 2	erchant Bar 0' 0" [240"]	Quality Ec	ual Angle 3	3" x 3" x 3/	8" Nucor	Custom	er Parl #		
Production Date	05/06/2020						Qty Ship	ped LBS	5040	-
Product Country Of Ortain	United State	5					Qty Shi	pped EA	35	
Original Item Description							Origi	nal Item Number		
haroby certify this the materi	al lisscribeit herein ha	s been manufac	tured in accords	nee with the spe	cilications and s	standards listed a	n isni bris avodi	satslies itose	requirements.	
felt Country of Orig	in : United Sta	las					M	elting Date	e: 04/27/20	20
C (%) Mn (% 0.13 0.90 Sn (%) 0.009	4) P(%) 0.012	S (%) 0.019	Si (%) 0.210	NI (%) 0,10	Cr (%) 0.15	Mo (%) 0.04	Cu (%) 0.24	Ti (%) 0.000	V (%) 0.042	Nb (%) 0,001
	CE (%) - D 38									

Comments:

Tensile (PSI): 74200

NUCOR MULTIGRADE MEETS THE REQUIREMENTS OF: ASTM A36/A36M-14; A529/529M-05(2009) GR50(345); A572/572M-07 GR50(345); A709/709M-10 GR36(250) & GR50(345); CSA G40.21-04 GR44W(300W)& GR50W(350W); AASHTO M270/M270M-10 GR36(270) & GR50(345); A509/350W; AASHTO M270/M270M-10 GR36(270) & Hatta AASHTA AA

Nucor Corporation. 5. Results reported ASTM E45 (Inclusion content) and ASTM E381 (Macro-e(ch) are provided as interpretation of ASTM procedures.

Elongation in 8" (%) : 20.0

Rola R. Vanton

Reddy Vantari, Chiel Metallurgist

Page 1 ol 1



#### **Mill Certification** 05/20/2020

MJ LATHERN CO INC DBA METALS 2 GO PO BOX 20425 Sold To. WACO, TX 76702 US

Ship To: MJ LATHERN CO INC 224 N HEWITT DR HEWITT, TX 76643 US.

Tensile (PSI): 75200

Elongation in 8" (%) · 21.0

Customer	r PO	43185						Sales	Order #	11016818	- 5.1
Product G	roup	Hol Roll - Me	rcharit Bar	Quality			1	P	roduct #	3006306	
G	rade	Nucor Multig	rade	-					Lot #	11000114	3860
)	Size	4" x 4" x 0.25	y <sup>11</sup>						Heat#	11000114	38
BO	DL#	BOL-500955							Load #	416499	
Descrip	olion	Hot Roll - Me Multigrade 2	orchant Bar 0' 0" [240"]	Quality Eq 2001-6000	ual Angle	4" x 4" x 1/	4" Nucor	Custom	er Parl #		
Production [	Date	04/28/2020			-			Qty Ship	oed LBS	10032	
Product Cou Of Or	ntry igin	United States	s					Qty Ship	oped EA	76	
Original I Descrip	tem ation.							Origi	nal Item Number		
eroby certify that the	e material	described herein ha	s been manulad	surad In accorda	nce with the spe	iciAcabons and i	standards llured a	bove and lives it	salisfies livasu	requirements.	
neil Country D	i Ongu	1: United Sta	(85					M	elting Dat	e: 04/22/202	20
C (%) 0.13 Sn (%)	Mn (%) 0.87	) P (%) 0.013	S (%) 0.031	Si (%) 0.215	Ni (%) 0,12	Cr (%) 0.15	Mo (%) 0.04	Cu (%) 0.28	Ti (%) 0.000	V (%) 0.040	NB (%) 0,000

#### Other Test Results

Lick' II	517.	- 31	100	
Tensile	(PSI)		75200	

Comments:

NUCOR MULTIGRADE MEETS THE REQUIREMENTS OF: ASTM A38/A36M-14: A529/529M-05(2009) GR50(345); A572/572M-07 GR50(345); A709/709M-10 GR36(250) & GR50(345); CSA G40.21-04 GR44W(300W)& GR50W(350W); AASHTO M270/M270M-10 GR36(270) & GR50(345); A578/709/709M-10 GR36(270) & GR50(345); A578/709/709M-10 GR36(270) & GR50(345); A5ME SA36/SA36M-07; MEETS REPORTING REQUIREMENTS OF EN10204 SEC 3.1 1. All manufacturing processes of the steel, including melting, casting & hot rolling, have been performed in U.S.A 2. Mercury in any form has not been used in the production or testing of this product. 3. Walding or weld repair was not performed on this material. 4. This material conforms to the specifications described on this document and may not be reproduced, except in full, without written approval of Micro Porcenting.

Yield (PSI) : 57200

Elongation in 8" (%) : 21.0

Nucor Corporation. 5, Results reported ASTM E45 (Inclusion content) and ASTM E381 (Macro-etch) are previded as interpretation of ASTM procedures.

Rela R Vanta

Reddy Vantari, Chief Metallurgist

Hags 1 of 1



MJ LATHERN CO INC Sold To: DBA METALS 2 GO PO BOX 20425 WACO, TX 76702 US

Ship To: MJ LATHERN CO INC. 224 N HEWITT DR HEWITT, TX 76643 US

Tensile (PSI): 70800

Elongation in 8\* (%) : 22:0

Customer PO 43185 Sales Order # 11016818 + 6.1 Product Group Hot Roll - Merchant Bar Quality Product # 3006440 Grade Nucor Mulligrade 110001142063 Lot # 4" x 4" x 0.375" Size Heat # 1100011420 BOL # BOL-500955 Load # 416499 Hot Roll - Merchant Bar Quality Equal Angle 4" x 4" x 3/8" Nucor Description **Gustomer Part #** Multigrade 20' 0" [240"] 2001-6000 lbs Production Date 04/29/2020 Qty Shipped LBS 4900 Product Country United States Qly Shipped EA 25 Of Origin Original Item Original Ilem Description Number I hardby cardly that the majerial described herefin has been manufactured in accordance with the specifications and standards listed above and that it satisfies these requirements Mell Country of Origin : United States Melling Date: 04/22/2020 C (%) Mn (%) P (%) S (%) Si (%) NI (%) Cr (%) Mo (%) Gu (%) TI (%) V (%) ND (%) 0.12 0.90 0.011 0.031 0.206 0.12 0.15 0.06 0.24 0.000 0.041 0.001 5n (%) 0.008

ASTM A529 S78,2 CE (%) : 0.38

## Other Test Results Yield (PSI): 54900

Tensile (PSI): 71800

Comments:

NUCOR MULTIGRADE MEETS THE REQUIREMENTS OF: ASTM A36/A36M-14; A529/529M-05(2009) GR50(345); A572/572M-07 GR50(345); A709/709M-10 GR36(250) & GR50(345); CSA G40.21-04 GR44W(300W)& GR50W(350W); AASHTO M270/M270M-10 GR38(270) & GR60(345); ASME SA36/SA38M-07; MEETS REPORTING REQUIREMENTS OF EN10204 SEC 3.1

All manufacturing processes of the steel, including melting, casting & hot railing, have been performed in U.S.A
Mercury in any form has not been used in the production or testing of this product.

Vield (PSI) = 52600

Elongation in 8" (%): 24.0

 Welding or weld repair was not performed on this material.
This material conforms to the specifications described on this document and may not be reproduced, except in full, without written approval of Nucor Corporation. 5. Results reported ASTM E45 (Inclusion content) and ASTM E381 (Macro-elch) are provided as interpretation of ASTM procedures.

Bela R. Vantas

Reddy Vanian, Chief Metallurgist.

Page 1 of 1



#### **Mill Certification** 05/20/2020

MTR#:416499-8

Sold To: MJ LATHERN GO INC UBA METALS 2 GO PO BOX 20425 WACO, TX 76702 US

MJ LATHERN CO INC 224 N HEWITT DR HEWITT, TX 76643 US Ship To.

Customer PO	43185						Sales	Order #	11016818	-7.1
Product Group	Hol Roll - Me	inchant Bar	Quality				P	roduct #	2027159	
Grade	Nucor Multig	rade						Lol #	11000101	2060
Size	5" x 3" x 0.25	5 <sup>10</sup>						Heat #	11000101	20
BOL#	BOL-500955						-	Load #	416499	
Description	Hot Roll - Me Nucor Multig	rchant Bar rade 20' 0"	Quality Ur [240*] 200	requal Angl 1-6000 lbs	le 5° x 3° x	1/4*	Custom	er Part #		
Production Date	03/17/2020						Qty Ship	ped LBS	10032	
Product Country Of Origin	United States	5					Qty Shi	pped EA	76	
Original Item. Description							Origi	nai Item Number		
lamby cartely litet the maleri Aelt Country of Orig	al described heroin ha	s boon manulae les	tured in accorde	nce with the spa	cifications and s	landeres listed a	ibove and that it . M	elting Dal	requirements. e: 03/12/202	20
C (%) Mn (*	6) P(%)	S (%)	Si (%)	Ni (%)	Ge (%)	Mo (%)	Gu (%)	Ti (%)	V (%)	Nb (%)
0.13 0.8 Sn (%)	0.018	8.021	0.212	0.13	0.25	0.04	0.28	0.001	0.041	0.001

ASTM A529 S78.2 CE (%) = 0.39

# Other Test Results Yield (PSI) : 57100

0.010

Tensile (PSI) : 73088

Yield (PSI): 57500 Elongalion in 8" (%): 20:0 Tensile (PSI): 73500 Elongation in 6" (%): 20.0

#### Comments:

NUCOR MULTIGRADE MEETS THE REQUIREMENTS DF: ASTM A36/A36M-14; A529/529M-05(2009) GR50(345); A572/572M-07 GR50(345); A709/709M-10 GR38(250) & GR50(345); CSA G40.21-04 GR44W(300W)& GR50W(350W); AASHTO M270/M270M-10 GR38(270) & GR50(345); ASME SA36/SA36M-07; MEETS REPORTING REQUIREMENTS OF EN10204 SEC 3.1 1. All manufacturing processes of the steel, including melting, casting & hot rolling, have been performed in U.S.A 2. Mercury in any form has not been used in the production or lesting of this product. 3. Welding or weld repair was not performed on this maiorial. 4. This material conforms to the specifications described on this document and may not be reproduced, except in full, without written approval of Nucor Corporation.

5. Results reported ASTM E45 (Inclusion content) and ASTM E381 (Macro-etch) are provided as interpretation of ASTM procedures.

Bela Relations

Page Tor 1

Reddy Vanlari, Chief Metallu/gist



#### **Mill Certification** 05/20/2020

MTR#:416499-8

MJ LATHERN CO INC. Sold To: DBA METALS 2 GO PO BOX 20425 WACO, TX 76702 US

Ship To. MJ LATHERN CO INC. 224 N HEWITT DR HEWITT, TX 76643 US

Custom	er PO	43185						Sales	Order #	11016818	- 8.1
Product (	Group	Hol Roll - Me	rcharil Bar	Quality				P	roduct #	3007378	
(	Grade	Nucor Multig	rade						Lol#	11000106	8061
	Size	6" x 4" x 0.31	25"						Heat #	11000106	80
E	BOL#	BOL-500955			-	A			Load #	416499	
Descr	iption	Hot Roll - Me Nucor Multig	rchant Bar rade 20' 0"	Quality Ur [240*] 200	equal Ang 1-6000 lbs	le 6" x 4" x	5/18*	Custom	er Part #		
Production	Dale	04/07/2020						Qty Ship	ed LBS	4738	
Product Co Of C	untry Drigin	United States	5					Qly Shi	oped EA	23	
Original Descr	Item				_			Origi	nal liem Number		
heraby certily that	the material	described herein ha	s biren manulac	nured in neurona	ince with the spe	etficalizes and s	Tandares Tisled a	bove and that if	salisfias tixosa	requirements.	
Velt Country	of Origin	n : United Sta	les					M	elting Dat	e: 03/28/202	20
C (%) 0.13 Sn (%) 0.010	Mn (% 0.89	) P (%) 0,017	S (%) 0.027	Si (%) 0.208	Ni (%) 0.12	Cr (%) 0.27	Mp (%) 0.04	Cu (%) 10,28	Ti (%) 0.001	V (%) 0.042	Nb (%) 0.002

#### Other Test Results

Yield (F	SI) :	58	108
Tensile	(psi)		78800

Elongation in 8" (%) : 21.0

Tensile (PSI): 78200 Elongation in 8" (%) ( 23.0

#### Comments:

NUCOR MULTIGRADE MEETS THE REQUIREMENTS OF: ASTM A36/A36M-14; A529/529M-05(2009) GR50(345); A572/572M-07 GR50(345); A709/709M-10 GR36(250) & GR50(345); CSA G40.21-04 GR44W(300W)& GR50W(350W); AASHTO M270/M270M-10 GR38(270) & GR50(345); ASME SA36/SA36M-07; MEETS REPORTING REQUIREMENTS OF EN10204 SEC 3.1 1. All manufacturing processes of the steel, including melting, casting & hot rolling, have been performed in U.S.A 2. Mercury in any form has not been used in the production or testing of this product. 3. Welding or weld repair was not performed on this material. 4. This material conforms to the specifications described on this document and may not be reproduced, except in full, without written approval of Nuccr Corporation. 5. Results reported ASTM E45 (Inclusion content) and ASTM E381 (Macro-etch) are provided as interpretation of ASTM procedures.

Yield (PSI) ; 58100

Rela R. Vanta

Reddy Vantan, Chief Metallurgist

Page 1 ml 1



MTR#:416499-8

Sold To: MJ LATHERN CO INC DBA METALS 2 GO PO BOX 20425 WACO, TX 76702 US

Ship To: MJ LATHERN CO INC 224 N HEWITT DR HEWITT, TX 76643 US

Tensile (PSI): 79	300		Elongati	on in 8" (%)	27.0		Elongall	on in 8" (%)	: 25.0		
Other Test Results Vield (PSI) : 5920	0		Yield (P	SI): 59200			Tensile (	PSI): 794	00		
ASTM A992 5.4 CI	∃(%): 0.35	_									
ASTM A529 578,2	CE (%): 0.39										
0.018				_							
C (%) Mn (%) 0.15 0.85 Sn (%)	6) P(%) 0.013	S.(%) 0.020	SI [%] 0.24	Ni (%) 0.00	Cr (%) 0.14	Mb (%) 0.02	Cu (%) 0.23	Ti (%) 0.001	V (%) D.014	NE (%) 0.001	
neir cooning of ong	in , onlied Stal	05	- 20		-		M	elting Dati	5: 04/27/202	20	
tent Country of Orio	described heren ha	a baeo manufac	tured in accorda	nica with the sol	etilications and s	dandards Usled a	Bove and (he) it	astishes those		10	
Description							Origi	Number			
Of Origin	United States						Qty Shi	pped EA	12		
Production Date	05/10/2020			_			Qty Ship	ped LBS	3672		
Description	Nucor Multig	ade 20' 0"	[240"] 200	1-6000 lbs	annet 10")	(15.3#	Custom	er Part #	1000		
BOL #	BOL-500955	rahaai Bas	Churchen Ch.	and the second second		125.04	-	Load #	416499		
Size	10" s 15.3#							Heat #	12020221	47	
Grade	Nucor Mullig	ade					-	Lot #	12020221	4720	
Product Group	Hot Roll - Me	rchant Bar	Quality		_		F	roduci #	3007482		
adatorna r o	49100		_				Sales	Order#	11016818	<11.1	

Comments!

ASTM A36/A36M-19, ASTM A529/A529/M-19 GR50, ASTM A572/A572M-18 GR50, CSA G40.21-73(R2018) 44W(300W)/50W(350W), ASTM A709/A709M-18 GR36/GR50 (ND CVN), AASHTO M 270/M 270/M-19 GR36/GR50, ASME SA36/SA36M-17 Material is certified to the most recent revision level of the specification and grade indicated at time of production/testing. Nuccor-Plymouth is an ISO-9001:2015 and an ABS certified mill. CMTR complies with DIN EN 10204 – 3.1 All manufacturing processes of the steel materials in this product, including molting, cabing, and hor rolling have occurred in the United States of America. All products produced are weld (nee. Mercury, in any form, has not been used in the production or testing of this material.

Blki Bryden Morris, Chief Metallurgist

l'age t el 1



#### Mill Certification 05/20/2020

Sold To: MJ LATHERN CO INC DBA METALS 2 GO PO BOX 20425 WACO, TX 76702 US

Ship To: MJ LATHERN CO INC. 224 N HEWITT DR HEWITT, TX 76643 US

Custom	ner PO	43185						Sales	Order#	11016818	+ 12.1
Product	Group	Hol Roll - Me	erchant Bar	Quality				F	roduct #	3016420	
	Grade	Nucor Mullig	rade					-	Loi #	11000110	1160
	Size	0.25" x 4"							Heal #	11000110	11
	BOL#	BOL-500955	6						Load #	416499	
Desc	ription	Hot Roll - Me 20' 0" [240"]	rchant Bar 4001-8000	Quality Fla	at 1/4" x 4"	Nucor Mul	ligrade	Custom	er Parl #		
Production	n Date	04/21/2020		-				Qly Ship	ped LBS	4900	
Product Co Of (	Origin	United States	s					Qly Shi	pped EA	72	
Origina Desc	il Item cription							Origi	nal Item Number		
analay cartily that	i the malerial	described herein ha	s been manufac	tured in accorda	moe with the spo	scifications and s	tandards listed a	above and likel il	salisfias (hose	requirements.	
leli Couniry	of Origi	n - United Sta	les					M	elting Dat	e: 04/07/202	20
C (%)	Mo (%	) P(%)	S (%)	Si (%)	Ni (%)	Cr (%)	Mo (%)	Cu (%)	TI (%)	V (%)	Sn (%)
73.1.4	13 86	0.016	0.020	0.225	0.14	n ga	0.05	0.39	0.001	0.041	noin

ASTM A529 S78.2 CE (%): 0.42

#### Other Test Results Yield (PSI): 62200

V.		
Tensile	(PSI)	1 78400

Yield (PSI): 61100 Elongation in 8" (%): 22.0 Tensile (PSI): 77800

Elongation in 8" (%) : 24.0

#### Comments;

NUCOR MULTIGRADE MEETS THE REQUIREMENTS OF: ASTM A36/A36M-14; A529/529M-05(2009) GR50(345); A572/572M-07 GR50(345); A709/709M-10 GR36(250) & GR50(345); CSA G40.21-04 GR44W(300W)& GR50W(350W); ASHTO M270/M270M-10 GR36(270) & GR50(345); ASME \$A36/SA36M-07; MEETS REPORTING REQUIREMENTS OF EN10204 SEC 3, 1 1. All manufacturing processes of the steel, including melting, casting & hot rolling, have been performed in U.S.A 2. Mercury in any form has not been used in the production or testing of this product. 3. Welding or weld repair was not performed on this material. 4. This material conforms to the specifications described on this document and may not be reproduced, except in full, without written approval of Nucor Corporation.

5. Results reported ASTM E45 (Inclusion content) and ASTM E381 (Macro-etch) are provided as interpretation of ASTM procedures.

Refe R Vant-

Reddy Vantari, Chief Metallurgist

Page 1 of 1

			PERF	FILES (	COM	IER	CL	ALE	S	SIC	<b>GO</b>	SA	S	.A.	D	Ε.	C.	V.					
	5	IGOSA		Certi	ficado	de Ca (	lidad Mill	de Pr Test l	ueb Rep	as F ort )	isic:	as y	Qui	mic	85		2	iei 54	al. 23	⊆ ñ 5-7	20	50	
E	Información del G	Cliente / Client Information :		_						On	den /	Orde	r:638	84				Certil	icado	o/Ce	rtifica	te: B679	87
	METALS 2 GO Fecha / Date:02/06 Fecha Impresión /	6/2020 17:56 PM Print Date:02/06/2020 17:57 PM																			8 6	7 9 8	7 *
1	SERIE SERIAL	PRODUCTO	COLADA HEAT	GRADO GRADE	'LE -YS	'UT 'TS	PE %EL	LE/UT (YS/TS)	C	Mo	Si	P	s	Cu	Cr	Ni	Ma	Sn	۷	Nb	AI	CEQ	
4	2202002121084 1202005271026 1202005271023 1202005271033	CAN 6 (6.2(L)(2.2K) 200 ANG 2 ± 3/16 204 ANG 2 ± 3/16 201 ANG 2 ± 3/16 201	00000200273 000000200358 000000200358 000000200358	A36/A529-50 A36/A529-50 A36/A529-50 A36/A529-50	51100 52100 52100 52100	74900 74500 74500 74500	33 30 30 30	0.68 0.7 0.7 0.7	.184 .182 .182 .182	,882 ,87 ,87 ,87	.19 .182 .182 .182	.02 .023 .023 .023	.033 .028 .028 .028	.381 269 269 269	.159 .145 .145 .145	.123 .109 .109 .109	.035 .018 .018 .018	.015 .016 .016 .016	.001 .001 .001 .001	.005 .022 .022 .022 .022	.002 .004 .004 .004	.436 .415 .415 .415	

"Las unidades expresadas en L.E. y U.T son en PSI. La composición química esta expresada en % en peso. The units expressed in L.E and U.T are in PSI. The chemical composition is expressed in % in weight.

We certify that the product above mentioned accomplishes and has been manufactured, sampled, tested and inspected in accordance with applicable requirements of specifications: ASTM A6/ A6 M-13 a (2014); A36; A5/29 / A5/29M; ASME SA-6/SA-6M; ASTM A370 / 12a /(2014); ASME SA36. Certificamos que el producto aqui descrito, cumple y ha sido fabricado, muestreado, probado e inspeccionado de acuerdo con los requisitos aplicables de la especificación: 2013: ASME SA36;ASME SA-6/SA-6M;A36; 2014: ASTM A6/ A6 M-13;A529 / A529M; ASTM A370 - 12a Rebar - ASTM A615 Rebar - ASTM A615 Leng Gerente de Aseguramiento de Calidad

En SIGOSA, SA DE CV nos comprometemos a satisfacer las expectativas y requerimientos de nuestros clientes, Mediante un sistema de Gestión da Calidad, la mejora continua de nuestro productos, el uso eficiente de los recursos, y la participación individual y de equipo de todo su personal.

FUR-CAL-CAL-001 REV. 4 OCTUBRE 2014.

#### 19Junis 13:22 TEST CERTIFICATE

INDEPENDENCE TUBE CORPORATION



Metals 2 Go Customer PO: 70460 Heal: C86155 Shipment: 0016028674

	CERTIFICA TE OF ANALYSIS and	TESTS Cert.	No: .MAR	903852 12Jun18.
Part No TUBING ASOD ( 3" SQ X 3/8"	ADE B(C)		Pcs 40	Wgt 9,728
Heat Number C86155	Tag No 223796		Pcs 20	Wgt. 4,864
C86155	223797	•25.8	żo	4,865
Heat Number CH6155	*** Chemical Analysis ( C=0.0500 Mn=0.3900 P=0.0090 Cu=01400 Cr=0.0500 Mo=0.01( Sn=0.0100 N=0.0066 B=0.0001 MELTED AND MANUFACTURED IN (	*** S=0.0030 Si=0.0260 Al D0 V=0:0010*Ni≥0.0500 Ti=0.0020 Ca=0.0015 THE USA	.⇒0.0420 Nb≃0.01	20
WE PROUDLY M	NUFACTURE ALL OUR PRODUCT IN TH	HE USA. TESTED.		

AND INSPECTED IN ACCORDANCE WITH ASTMUTACIONED, TESTED, AND INSPECTED IN ACCORDANCE WITH ASTM STANDARDS. MATERIAL IDENTIFIED AS A500 GRADE B(C) MEETS BOTH ASTM A500 GRADE B AND A500 GRADE C SPECIFICATIONS. CURRENT STANDARDS: A252-10 A500/A500M-18 A510/A513M-15 A510/A513M-15 A517/A847M-14 A 1085/A 1085M-15

Metals 2 Go Customer PO: 42687 Heat: W85348 Shipment: 0020005276 . 0.0000 0.0000 - Ca 5 Pre-Consumer (Post Industrial) 14.40% Pre-Consumer (Post Industrial) 14,40% Wetals 2 Go 0.0040 0.0040 254-235-7700 USA USA 6550037540 USA USA 6550037540 Some the service Center Institute The results reported on this report represent the actual attributes of the material furnished and indicate full compliance with all applicable specification and contract requirements. CE calculated using the AWS 01.1 method. Z. -- N ------ B ----0.0001 0.0001 CE: 0.36 CE: 0.36 Made in: Melted in: Cust Material#: Made in: Melted in: Cust Materiat#: 0.001 0.001 ŧ t 0.001 0.001 | > > Post Consumer 19.80% Post Consumer 19.80% Certification ASTM ASOD-18 GRADE B&C Certification ASTM AS00-18 GRADE B&C 0.060 10-10-0.060 ក 0.007 0.010 0.010 **Atlas** *Tube* and a pivision of zekelman industries ï. ż Recycled Content 36.90% Recycled Content 36.90% 0,007 MATERIAL TEST REPORT ow-500503754000 500503754000 ₽ C450008087 C450008084 0.004 0.004 ģ ģ Purchase Order: Purchase Order: 0.030 D.030 AI CU 5 Material No: Method BOF Material No: <u>Method</u> BOF 0.038 Eln.2in Eln.2in -N-31 % 31 % 0.020 0.020 Tensile 077323 Psi 1 077323 Psi 4 Tensile Authorized by Quality Assurance: Mill Location GARY, IN 0.011 Mill Location GARY, IN 0.011 w <u>Yield</u> 061528 Psi Vield 5 061528 Psi 0.012 0.012 Steel Tube 5.0x5.0x375x40'0"0(4x2). 5.0x5.0x375x40'0"0(4x2). • ¢ 0 750 0.750 <u>MILL</u> USSTEEL - NN--Mr <u>MILL</u> USSTEEL ECs B PCs Atlas Tube Corp. Chicago Sales Order: 1452209 Sales Order: 1452648 0.220 0.220 l ģ ò Material Note: Material Note: Sales Or, Note Sales Or. Not Bundle No M800901563 Bundle No MB00901564 Material: Material: Heat No W85348 Heat WB5348 Hcat WB5348 WB5348 Heat-No-

Paner 2 nf 5

E-29



3/4" SCH 40 BPE

ERTIFICATE NO.	: EX20000013-
ATE	: 24 FEB 2020
USTOMER	1

# MILL TEST REPORT



CONTRACT (P/O) No. : PO. NO.5197 / 24.267

-11	TYPE	0.10	DIMENSIO	N		1	100.00	10.0				0	HEMICA	L COMP	OSITION	15		-			MECHAN	ICAL PRO	PERTLES	1.1	Laminar	HYDR
NO.	DF MPE END	NPS	Thismess Michura	Length FT.	NUMBER OF BUNDLEN	NUMBER OF PIECES	HIN (ST3)	¢	61	Min	P	в	Gu	v	N	CI	Mo	u	Mb	в	T.S. PSI	Y.R. PSI	E	PB %	B OP ZING BTATT COATTRIN QATT <sup>2</sup> (PSI)	
1	BPE	3/17	40	21	81	5,124	51084	0.091	0.008	0.322	0.028	0.013	0.005	0.002	0.005	0:039	0.002	<0.001	0.008	0.0003	56804	44684	44,61	-	-	2470
-							61077	0.044	0.005	0.326	0.011	0.008	0.005	0.003	0.003	0.028	0.002	0.002	0.010	0.0005	55227	40457	47.70	-	-	2470
		1	1				61091	0.081	0.007	0.388	0.022	0.012	0.004	0.007	0.004	0:046	0.002	0.002	0.006	0.0002	59905	48950	43.50	+	-	247
						12.21	51082	0.001	0.007	0.388	0.022	0.012	0,004	0.007	0.004	0:048	0.002	0.002	0.008	0.0002	53287	45409	43.72		1.4	2470
					1	the literation of	51097	0.081	0.007	0.368	0.022	0.012	0.004	0,007	0.004	01048	0.002	0.002	0.008	0.0002	65911	43824	45.77	-	-	247
				1.1			51098	0.081	0.007	0.368	0.022	0,012	0.004	0,007	0.004	0.046	0.002	0.002	0.006	0.0002	69701	53485	42.28	-	-	247
1					1.1.1	1.	51104	0.037	0.003	0.305	0.011	0.012	0.000	0.005	0.011	0:029	0.002	<0.001	0.012	0.0008	53860	42754	45.08	340	-	2470
			· · · · ·	1+	1	N	57121	0.050	0.004	0.294	0,024	0.010	0.007	0.003	0.003	0:033	0.002	0.001	0.009	0.0001	81418	52206	42.98	-	-	2470
1.1				1 - 1 - 1		1.1.1.1	51124	0.050	0.004	0.294	0.024	0.010	0.007	0.003	0.003	0:033	0.002	0.001	0.009	0,0001	58184	44344	47.00	-	-	2470
			100				51130	0.050	0.004	0.294	0.024	0.010	0.007	0.003	0.003	0,033	0,002	0.001	0.009	0.0001	57989	44970	37.39	-	-	247
			4				51155	0.075	0.005	0.358	0.013	0.012	0.011	0.004	0.010	0:033	0.004	<0.001	0.011	0.0008	58398	47697	41.20	-		247
			1.11	1 - 1 - 1	1000	1	1.0				1			1.1		11.1	1	1-1-1		2000	· · · · · · · · · · · · · · · · · · ·		1	1.1.1		
			1				**********									1				1 - 1					1	
	1.		1	1-1-1	21 H	1	-				(i									z = 1		120-1	1	121		-
1.1	1	1				1	0.00	1 = 1	1		1	1.1	_	1.1		1.1.1		1.1		- I		1 (mail)	1.00		1.1.1.1	
			1.2.1	1.11	11 million (199	1.000	1000				1					1.11					1.11	1	1	11	1.1	1
-	1.1		1.11	1.00.00	1.1		1.1.1.	1					100	111	1			1 1		1						
_	-		1	1		_	1	z = z					-				-			1			1			
-	-			1		-	-			-	1			12.1	1000	1.11		11.1		1	1.1.1		1		1	1
_	_						1000	_	-		1	1		1000			-			·		-	1	-		1
- 1	_	1	1.1	1		_		_		-	1	1.1.1	1	1.000	-	6.00		1.0		1	-					1
-		-	_	-		-	1	-	-		_			1-1	()		1		-	-		1.000				1
-					_	-	1.1	1	1.000	_	1000			1111		1.1	1.00			4.00	2.11					-
-	IONDE	STRUC	TIVE TES	т	HEAT TR	EATMENT	FLA	TTENIN	G	B	ENDIN	G	VISI	JAL & C	MENS	SON I	WEC	ONFIRE	THAT	MATER	RIAL IS	AFRCUR	Y AND			
_	ED	DY CUP	RENT		(WELD	SEAM)		TEST	- 1 H	121.0	TEST	A. 11.	1.0	1.1			LEAD	FREE.								
_	-	GOO						21		1	GOOD			GO	QD		BTS US	SES 99.1	P% PUR	E ZINC V	NITH MA	C OF D.D	3% Pb (L	and Co	ntent)	-

FOMOC-80/15-Jan-19

ISO 9001 Certification by Bureau Verliam (FTH014554)

# APPENDIX F. MASH-2016 TEST 3-10 ON NCHRP BRIDGE RAIL ON DECK

## **VEHICLE PROPERTIES AND INFORMATION**

Date: 2020-10-29	Test No.:	610571-03-2	VIN No.: 3N1CN7	AP5FL881103
Year:2015	Make:	NISSAN	Model: VERSA	
Tire Inflation Pressure	e: <u>36 PSI</u>	_ Odometer: <u>80538</u>	Tire Size	P185/65R15
Describe any damage	e to the vehicle prid	or to test: <u>None</u>		
Denotes acceleron	neter location.			
NOTES: None		- A. M		
		_	_	
Engine Type: 4 Ch	/L			
Engine CID: <u>1.6 I</u> Transmission Type:		-		
Optional Equipment:			•••	
Dummy Data: Type: <u>50th</u> Mass: <u>165</u> Seat Position: <u>IMP</u>	Percentile Male lb ACT SIDE			
Geometry: inches			C	
A <u>66.70</u>	F 32.50	K <u>12.50</u>	P <u>4.50</u>	U <u>15.50</u>
B <u>59.60</u>	G	L <u>26.00</u>	Q 24.00	V <u>21.25</u>
C 175.40	H 40.85	M 58.30	R 16.25	W 40.80
D 40.50	1 7.00	N <u>58.50</u>	S <u>7.50</u>	X <u>79.75</u>
E 102.40	J 22.25	O <u>30.50</u>	T <u>64.50</u>	
Wheel Center Ht F	ront 11.50	Wheel Center	Ht Rear <u>11.50</u>	W-H <u>-0.05</u>
RANGE LIMIT: A = 65 ±3	inches; C = 169 ±8 inches; E (M+N)/2 = 59 ±2	= 98 ±5 inches; F = 35 ±4 inches inches; W-H < 2 inches or use M/	H = 39 ±4 inches; O (Top of Radiator ASH Paragraph A4 3.2	Support) = 28 ±4 inches
GVWR Ratings:	Mass: Ib	Curb	Test Inertial	Gross Static
Front 1750	Mfront	1444	1461	1546
Back 1687	M <sub>rear</sub>	956	970	1050
Total 3389	MTotal	2400	2431	2596
Mass Distribution:		Allowable TIM =	2420 lb ±55 lb   Allowable GSM = 258	5 lb ± 55 lb
lb	LF: <u>752</u>	RF: _709	_ LR: <u>463</u>	RR: <u>507</u>

### Figure F.1. Vehicle properties for test no. 610571-03-2.

Date:	2020-10-29	_ Test No.:	610571-03-2	VIN No.:	3N1CN7AP5FL881103
Year:	2015	Make:	NISSAN	Model:	VERSA

### Figure F.2. Exterior crush measurements for test no. 610571-03-2.

#### VEHICLE CRUSH MEASUREMENT SHEET<sup>1</sup>

Complete When Applicable										
End Damage	Side Damage									
Undeformed end width	Bowing: B1 X1									
Corner shift: A1	B2 X2									
A2										
End shift at frame (CDC)	Bowing constant									
(check one)	X1+X2 _									
< 4 inches	2									
$\geq$ 4 inches										

#### Note: Measure $C_1$ to $C_6$ from Driver to Passenger Side in Front or Rear Impacts – Rear to Front in Side Impacts.

a .c		Direct I	Damage								
Specific Impact Number	Plane* of C-Measurements	Width*** (CDC)	Max*** Crush	Field L**	$C_1$	C <sub>2</sub>	$C_3$	C4	C <sub>5</sub>	C <sub>6</sub>	±D
1	Front plane at bmp ht	15	12	24	-	-	-	-	-	-	-16
2	Side plane above bmp ht	15	14	40	-	-	-	-	-	-	60
	Measurements recorded										
	🖌 inches or 🗌 mm										

<sup>1</sup>Table taken from National Accident Sampling System (NASS).

\*Identify the plane at which the C-measurements are taken (e.g., at bumper, above bumper, at sill, above sill, at beltline, etc.) or label adjustments (e.g., free space).

Free space value is defined as the distance between the baseline and the original body contour taken at the individual C locations. This may include the following: bumper lead, bumper taper, side protrusion, side taper, etc. Record the value for each C-measurement and maximum crush.

\*\*Measure and document on the vehicle diagram the beginning or end of the direct damage width and field L (e.g., side damage with respect to undamaged axle).

\*\*\*Measure and document on the vehicle diagram the location of the maximum crush.

Note: Use as many lines/columns as necessary to describe each damage profile.

Date:	2020-10-29	_ Test No.:	610571-03-2	VIN No.:	3N1CN7AP5FL881103			
Year:	2015	_ Make: _	NISSAN	Model:	VERSA			
ſ				OCCUPANT DEFORMATIC	COMPART	MENT EMENT		
	F			Before	After (inches)	Differ.		
	Ğ		A	75.00	75.00	0.00		
11			∠J∫ A:	2 74.00	74.00	0.00		
<u> </u>			 A:	3 74.00	74.00	0.00		
			B	43.00	43.00	0.00		
			B2	2 37.00	37.00	0.00		
	B1, B2,	B3, B4, B5, B6	B	3 43.00	43.00	0.00		
			B	46.50	46.50	0.00		
	A1, A2	2, &Aβ	B:	42.50	42.50	0.00		
$\exists \square$	D1, D2, & D3	808	Д В	<b>3</b> 46.50	46.50	0.00		
			) c	1 26.00	23.00	-3.00		
<u> </u>			C	2 0.00	0.00	0.00		
			C	3 26.00	26.00	0.00		
			D	1 12.50	14.25	1.75		
			D	2 0.00	0.00	0.00		
	// 1	1 1	D	3 10.00	10.00	0.00		
			E	48.00	41.50	-6.50		
			E	<u>2</u> 48.75	50.50	1.75		
			F	47.50	47.50	0.00		
			G	47.50	45.25	-2.25		
			н	39.00	39.00	0.00		
			I	39.00	39.00	0.00		
*l ateral a	rea across the cat	o from	*ل	48.50	41.50	-7.00		

## Figure F.3. Occupant compartment measurements for test no. 610571-03-2.

610571-03-2

3N1CN7AP5FL881103

\*Lateral area across the cab from driver's side kick panel to passenger's side kick panel.

## **SEQUENTIAL PHOTOGRAPHS**













Figure F.4. Sequential photographs for test no. 610571-03-2 (overhead and frontal views).

0.300 s

0.100 s

0.200 s















Figure F.5. Sequential photographs for test no. 610571-03-2 (overhead and frontal views, ctd.).

0.700 s

0.500 s







0.100 s



0.200 s



0.300 s



0.400 s



0.500 s



0.600 s





Figure F.6. Sequential photographs for test no. 610571-03-2 (rear view).

#### VEHICLE ANGULAR DISPLACEMENTS



## Roll, Pitch, and Yaw Angles

Figure F.7. Vehicle angular displacements for test no. 610571-03-2.

#### **VEHICLE ACCELERATIONS**



## X Acceleration at CG

Figure F.8. Vehicle longitudinal accelerometer trace for test no. 610571-03-2 (accelerometer located at center of gravity).



Figure F.9. Vehicle lateral accelerometer trace for test no. 610571-03-2 (accelerometer located at center of gravity).



## Z Acceleration at CG

Figure F.10. Vehicle vertical accelerometer trace for test no. 610571-03-2 (accelerometer located at center of gravity).

# APPENDIX G. MASH-2016 TEST 3-10 ON NCHRP BRIDGE RAIL ON CURB

## **VEHICLE PROPERTIES AND INFORMATION**

Date:	2020-11-09		Test No.:	610571-03-1	VIN No.:	3N1CN7A	P8EL807317
Year:	2014	F.	Make:	NISSAN	Model:	VERSA	
Tire Inf	lation Pressu	ire: <u>36</u>	PSI	Odometer: 2101	77	Tire Size:	P185/65R15
Descrit	be any dama	ge to th	e vehicle pric	or to test: None			
Den	otes accelero	meter	location.	* · / [			
NOTES	S: None						
_	-			- × w		֥	•
_	Sec. 1				_		
Engine Engine	Type: 40		_				
Transn	nission Type:			-	• Q 🍉		
1	A PART OF THE PART						
17	Auto or		Manual	0.00			
	Auto or FWD	RWD	Manual	P->-			T
Option: None	Auto or FWD al Equipment	RWD	Manual	P		••••	
Option: None	Auto or FWD al Equipment	RWD	Manual			••••	
Option: None	Auto or FWD al Equipment	RWD	Manual			••••	
Option: None Dumm:	Auto or FWD al Equipment 9 y Data: 50	RWD	Manual 4WD			* • • • • • • • • • • • • • • • • • • •	
Dumm Type: Mass	Auto or FWD al Equipment y Data: 50 50 50 50 50 16	RWD	Manual 4WD				
Dumm Type: Seat I	Auto or FWD al Equipment y Data: 50 : <u>16</u> Position: <u>IM</u>	th Perce	Manual 4WD				
Dumm Type: Seat I	Auto or FWD al Equipment y Data: <u>50</u> 2 <u>16</u> Position: <u>IM</u> etry: inche	RWD th Perce 5 lb PACT S	Manual 4WD				
Dumm Type: Seat I Geome	Auto or FWD al Equipment y Data: y Data: 50 16 Position: IM etry: inche	th Perce 5 lb PACT S F 32	Manual 4WD 4WD	K 12.50	P 4.50		U 15.50
Dumm Type: Mass Seat I Geome A <u>66.7</u> B <u>59.6</u>	Auto or FWD al Equipment y Data: y Data: <u>50</u> <b>50</b> <b>50</b>	th Perces 5 lb PACT S S F 32 G	Manual 4WD	K <u>12.50</u> L 26.00	P <u>4.50</u> Q <u>24.0</u>		U <u>15.50</u> V <u>21.25</u>
Dumm Type: Mass Seat I Geome A <u>66.7</u> B <u>59.6</u> C <u>175</u>	Auto or FWD al Equipment y Data: y Data: <u>50</u> Constion: IM etry: inche 50 50 .40	th Perces 5 lb PACT S F 32 G H 40	Manual 4WD 4WD	K <u>12.50</u> L <u>26.00</u> M <u>58.30</u>	P 4.50 Q 24.0 R 16.2		U <u>15.50</u> V <u>21.25</u> W <u>40.70</u>
Dumm Type: Mass Seat I Geome A <u>66.7</u> B <u>59.6</u> C <u>175</u> D <u>40.5</u>	Auto or FWD al Equipment y Data: 50 50 50 50 50 50 50 50 50 50	th Perces 5 lb PACT S S F 32 G H 40 I 7.1	Manual 4WD 4WD	K <u>12.50</u> L <u>26.00</u> M <u>58.30</u> N <u>58.50</u>	P 4.50 Q 24.0 R 16.2 S 7.50		U <u>15.50</u> V <u>21.25</u> W <u>40.70</u> X <u>79.75</u>
Option: None Type: Mass: Seat I Geome A <u>66.7</u> B <u>59.6</u> C <u>175</u> D <u>40.5</u> E 102	Auto or FWD al Equipment y Data: 50 50 50 50 50 50 50 50 50 50	th Perces 5 lb PACT S S F 32 G 4 H 40 I 7.1 J 22	Manual 4WD 4WD	K <u>12.50</u> L <u>26.00</u> M <u>58.30</u> N <u>58.50</u> O <u>30.50</u>	P 4.50 Q 24.0 R 16.2 S 7.50 T 64.5		U <u>15.50</u> V <u>21.25</u> W <u>40.70</u> X <u>79.75</u>
Option: None None Type: Mass: Seat I Geome A 66.7 B 59.6 C 175 D 40.5 E 102 Whe	Auto or FWD al Equipment y Data: y Data: 50 60 60 60 60 60 60 60 60 60 6	RWD RWD s 5 lb PACT S F 32 G H 40 I 7.1 J 22 Front	Manual 4WD 4WD	K <u>12.50</u> L <u>26.00</u> M <u>58.30</u> N <u>58.50</u> O <u>30.50</u> Wheel Cente	P 4.50 Q 24.0 R 16.2 S 7.50 T 64.5 or Ht Rear 11.5		U <u>15.50</u> V <u>21.25</u> W <u>40.70</u> X <u>79.75</u> W-H -0.02
Option: None None Dumm: Type: Mass: Seat I Geome A <u>66.7</u> B <u>59.6</u> C <u>175</u> D <u>40.5</u> E <u>102</u> Whe	Auto or FWD al Equipment y Data: 50 50 60 60 60 60 60 60 60 60 60 6	RWD :: 5 lb PACT S S F 32 G H 40 I 7.1 J 22 Front t3 inches: (	Manual 4WD entile Male MDE 2.50 0.72 000 2.25 11.50 C = 169 ±8 inches; E (M+N)/2 = 59 ±2	K <u>12.50</u> L <u>26.00</u> M <u>58.30</u> N <u>58.50</u> O <u>30.50</u> Wheel Cente	P 4.50 Q 24.0 R 16.2 S 7.50 T 64.5 or Ht Rear 11.5 es; H= 39 ±4 inches; O MSH Parugraph A4.3 2	0 0 0 0 0 0 0 0 0 0 0 0 0 0 0 0 0 0 0	U 15.50 V 21.25 W 40.70 X 79.75 W-H -0.02 upport) = 28 ±4 inches
Option: None None Type: Mass: Seat I Geome A 66.7 B 59.6 C 175 D 40.5 E 102 Whe R4 GVWR	Auto or FWD al Equipment al Equipment y Data: 50 60 60 60 60 60 60 60 60 60 6	RWD :: 5 lb PACT S F 32 G H 40 I 7.1 J 22 Front t3 inches: (	Manual 4WD antile Male MDE 2.50 0.72 00 2.25 11.50 C = 169 ±8 inches; E (M+N)/2 = 59 ±2 Mass: Ib	K <u>12.50</u> L <u>26.00</u> M <u>58.30</u> N <u>58.50</u> O <u>30.50</u> Wheel Cente Inches: WH < 2 inches of use Curb	P 4.50 Q 24.0 R 16.2 S 7.50 T 64.5 or Ht Rear 11.5 es; H= 39 ±4 inches; O MASH Paragraph A4.3 2 Test I	C C	U 15.50 V 21.25 W 40.70 X 79.75 W-H -0.02 upport) = 28 ±4 inches Gross Static
Dumm Type: Mass: Seat I Geome A <u>66.7</u> B <u>59.6</u> C <u>175</u> D <u>40.5</u> E <u>102</u> Whe R <sup>P</sup> GVWR	Auto or FWD al Equipment al Equipment y Data: 50 	RWD :: 5 lb PACT S 5 lb PACT S S F 32 G H 40 J 22 Front :3 inches: 0	Manual 4WD antile Male Male 4WD 2.25 11.50 C = 169 ±8 inches; E (M+N)/2 = 59 ±2 Mass: Ib Mfront	K <u>12.50</u> L <u>26.00</u> M <u>58.30</u> N <u>58.50</u> O <u>30.50</u> Wheel Cente Inches: W-H < 2 inches of use <u>Curb</u> 1446	P 4.50 Q 24.0 R 16.2 S 7.50 T 64.5 rr Ht Rear 11.5 es; H= 39 ±4 inches; O MASH Paragraph A4.3.2 <u>Test I</u> 1448	0 0 0 0 0 0 0 0 0 0 0 0 0 0	U <u>15.50</u> V <u>21.25</u> W <u>40.70</u> X <u>79.75</u> W-H <u>-0.02</u> upport) = 28 ±4 inches <u>Gross Static</u> <u>1533</u>
Dumm Type: Mass Seat I Geome A <u>66.7</u> B <u>59.6</u> C <u>175</u> D <u>40.5</u> E <u>102</u> Whe Front Back	Auto or FWD al Equipment y Data: y Data: y Data: 50 End to the second se	RWD :: th Perces 5 lb PACT S S F 32 G H 40 I 7.1 J 22 Front t3 inches: (	Manual 4WD antile Male Male 4WD 2.50 2.50 2.25 11.50 C = 169 ±8 inches; E (M+N)/2 = 59 ±22 Mass: Ib Mfront Mrear	K <u>12.50</u> L <u>26.00</u> M <u>58.30</u> N <u>58.50</u> O <u>30.50</u> Wheel Cente inches: F = 35 ±4 inche inches: V H < 2 inches of use <u>Curb</u> <u>1446</u> <u>967</u>	P 4.50 Q 24.0 R 16.2 S 7.50 T 64.5 or Ht Rear 11.5 es; H = 39 ±4 inches; O MASH Paragraph Ad 32 Test I 1448 956	0 0 0 0 0 0 0 0 0 0 0 0 0 0	U 15.50 V 21.25 W 40.70 X 79.75 W-H -0.02 upport) = 28 ±4 inches Gross Static 1533 1036

Date:	2020-11-09	Test No.:	610571-03-1	VIN No.:	3N1CN7AP8EL807317			
Year:	2014	Make:	NISSAN	Model:	VERSA			
	-	VEHICLE CR	USH MEASURE	MENT SHEET	L <sub>1</sub>			
		Co	mplete When Applica	able				
	End Da	image		Side Damage				
	Undeformed	d end width	-	Bowing: BI	X1			
	Corn	er shift: A1		B2	X2			

Bowing constant

X1 + X2

### Figure G.2. Exterior crush measurements for test no. 610571-03-1.

#### Note: Measure C1 to C6 from Driver to Passenger Side in Front or Rear Impacts - Rear to Front in Side Impacts.

		Direct Damage				100	1.5		-		
Impact Number	Plane* of C-Measurements	Width** (CDC)	Max*** Crush	Field L**	C <sub>1</sub>	-C2	C3	C4	Cs	Cń	±D
1	Front plane at bumper ht	14	14	40	-	-		+	-	-	-8
2	Side plane at bumper ht	14	14	60	-	-	-	-	-	-	46
	Measurements recorded										
	inches or mm										

<sup>1</sup>Table taken from National Accident Sampling System (NASS).

\*Identify the plane at which the C-measurements are taken (e.g., at bumper, above bumper, at sill, above sill, at beltline, etc.) or label adjustments (e.g., free space).

Free space value is defined as the distance between the baseline and the original body contour taken at the individual C locations. This may include the following; bumper lead, bumper taper, side protrusion, side taper, etc. Record the value for each C-measurement and maximum crush.

\*\*Measure and document on the vehicle diagram the beginning or end of the direct damage width and field L (e.g., side damage with respect to undamaged axle).

\*\*\*Measure and document on the vehicle diagram the location of the maximum crush.

Note: Use as many lines/columns as necessary to describe each damage profile.

A2

<4 inches  $\geq 4$  inches

End shift at frame (CDC)

(check one)



Figure G.3. Occupant compartment measurements for test no. 610571-03-1.







	Before	After (inches)	Differ.
A1	75.00	71.00	-4.00
A2	74.00	74.00	0.00
A3	74.00	74.00	0.00
B1	43.00	43.00	0.00
B2	37.00	37.00	0.00
B3	43.00	43.00	0.00
B4	46.50	46.50	0.00
B5	42.50	42.50	0.00
B6	46.50	46.50	0.00
C1	26.00	26.00	0.00
C2	0.00	0.00	0.00
C3	26.00	26.00	0.00
D1	12.50	12.50	0.00
D2	0.00	0.00	0.00
D3	10.00	10.00	0.00
E1	48.00	41.00	-7.00
E2	48.75	48.75	0.00
F	47.50	47.50	0.00
G	47.50	42.50	-5.00
н	39.00	39.00	0.00
1	39.00	34.00	0.00
J*	48.50	42.00	-6.50

\*Lateral area across the cab from

driver's side kick panel to passenger's side kick panel.

## **SEQUENTIAL PHOTOGRAPHS**















6.300 s Figure G.4. Sequential photographs for test no. 610571-03-1 (overhead and frontal views).

0.100 s

0.200 s







0.500 s











Figure G.5. Sequential photographs for test no. 610571-03-1 (overhead and frontal views, ctd.).

0.700 s



0.000 s



0.100 s



0.200 s



0.300 s



0.400 s



0.500 s



0.600 s





Figure G.6. Sequential photographs for test no. 610571-03-1 (rear view).

#### VEHICLE ANGULAR DISPLACEMENTS



Roll, Pitch, and Yaw Angles

Figure G.7. Vehicle angular displacements for test no. 610571-03-1.

### **VEHICLE ACCELERATIONS**



## X Acceleration at CG

Figure G.8. Vehicle longitudinal accelerometer trace for test no. 610571-03-1 (accelerometer located at center of gravity).



### Figure G.9. Vehicle lateral accelerometer trace for test no. 610571-03-1 (accelerometer located at center of gravity).



Z Acceleration at CG

Figure G.10. Vehicle vertical accelerometer trace for test no. 610571-03-1 (accelerometer located at center of gravity).

# APPENDIX H. NCHRP PROJECT 20-07 MARGINAL BRIDGE RAIL SYSTEMS

Profile views for the NCHRP Project 20-07 bridge rail systems listed in Chapter 5 are provided in this appendix.



Figure H.1. Two-tube railing 36d (Wyoming).



Figure H.2. Two-tube TL-3 SBB36c railing (Wyoming).



Figure H.3. Open concrete rail with 34 in. height (Nebraska).



Figure H.5. Four-bar steel traffic/bicycle railing on curb (Maine).



Figure H.6. George Washington Memorial Parkway railing (Federal Lands).



Figure H.7. Side-mounted metal bridge railing (New Mexico).
